Ll

lllustrated Parts Manual

Model

844B

10709911
December 1998

avst A&






TABLE OF CONTENTS

Section Quick Reference

Section 1 ......... Drive Train

Section 2 ......... Transmission and Axles
Section 3 ......... Frame and Platform

Section 4 ......... Boom and Transfer Carriage
Section 5 ......... Boom and Transfer Hydraulics
Section 6 ......... Lower Hydraulics

Section 7 ......... Control Hydraulics

Section 8 ........ Steering and Brake Hydraulics
Section 9 ......... Electrical

Section 10 ...... Decals and Accessories
Section 11 ....... Fork Carriages

Section 1 — Drive Train
Drive Train Assembly

Deere-S/N 101 —=530. ... ...ttt et e e e 1.1

Deere-S/NS531TThru ...t i e e 1.1.1

CUMMINS . . ..t ettt e e et e e e e e 1.2
Radiator and Transmission Oil Cooler Assembly

S/N 10T =530 ..o e e 1.3

S/INSBST Thru. ... e e e e e 1.3.1
Throttle Assembly

Deere. . . e e e 1.4

CUMMINS . . e et e e i e e e 1.5
Air Cleaner Assembly

Deere-S/N 101 —1843. . ... et i e 1.6

Deere-S/N1344 Thru . ...ttt e 1.6.1

CUMMINS . . e et e i et e e 1.7
Exhaust Assembly

Deere-S/N 101 =558, ... ... et ee e 1.8

Deere-S/N 559 —1139. ... ... e i 1.8.1

Deere-S/N1140Thru . ... ..ot i i e 1.8.2

Cummins - S/N 101 —1047 . .. ...t i e e e 1.9

Cummins-S/N 1048 Thru. ... ..o e 1.9.1
Transmission Disconnect Assembly

S/INTOT Thru. ... e e e e e e 1.10

Section 2 — Transmission and Axles
Axle Breakdown

Differential Carrier Assembly (S/N101-530).................... 2.1
Differential Carrier Assembly (S/N 531 Thru) ................... 2.1.1
Steer Axle Shafts & Knuckle Assembly (S/N 101 —=530)............ 2.2
Wheel End Assembly. .. ... ... 2.3
Differential Lock Assembly . ........ ... ... ... ... . ... . 2.4

T97031



TABLE OF CONTENTS

Funk Transmission Breakdown (S/N 101 — 530)

Main Case Assembly . ........ ... i e 2.5
Output Retainer Assembly .. ........ ... ... i 2.6
Output Shaft Assembly . . . ......... ... i 2.7
Clutch Assembly, 1st Stage. . ......... ... .. 2.8
Clutch Assembly,2nd Stage . ............ ... .. 2.9
Clutch Assembly, 3rd Stage. . ......... ... ... 2.10
Front Cover Assembly . ....... ... ... i 2.1
Input Shaft Assembly ........... ... ... .. 212
Valve Control Assembly . . ........ . 2.13
Pump Assembly . ... . e 2.14
Drive Plate Assembly .. ... 2.15
Converter Assembly . . ... ... e 2.16
Parking Brake & Yoke Assembly . ............. ... ... .. ... 217
ZF Transmission Breakdown (S/N 531 Thru)
Converter & Flex Plate Assembly. . ............. ... .. ... .... 2.18
Gearbox Housing Assembly . . ... ........ ... .. ... .. ... ... 2.19
Input Group & Layshaft Assembly ........................... 2.20
Clutch Assembly, Forward & 1stGear .. ...................... 2.21
Clutch Assembly, Reverse &2nd Gear....................... 2.22
Clutch Assembly, 3rd Gear . .......... ...t 2.23
Clutch Assembly, 4th Gear . .......... ... i, 2.24
Output Group Assembly . ... ... ... . 2.25
Power Take-off & Filter Assembly. . .. .......... ... ... ... ..... 2.26
Gearshift System Assembly . ......... ... ... ... oL 2.27
Control Valve Assembly . . ... ... ... . i 2.28
Oil Tubes & Dipstick Assembly. .. ......... ... ... ... ... ...... 2.29
Parking Brake Assembly. . ........ .. ... .. . . . i 2.30

Section 3 — Frame and Platform

Main Frame Assembly (S/N101—-1139) . ...................... 3.1
Main Frame Assembly (S/N1140Thru) .. ..................... 3.1.1
Operators Platform Assembly (S/N 101 —536 &538) ............. 3.2
Operators Platform Assembly (S/N 537,539 Thru).............. 3.2.1

Instrument Panel Assembly (S/N 101-530). . .................... 3.3

Instrument Panel Assembly (S/N531 Thru) ................... 3.3.1
Section 4 — Boom and Transfer Carriage

Telescopic Boom Assembly. .. ......... ... ... .. . .. 41

Transfer Carriage Assembly . ........ ... .. ... 4.2

Section 5 — Boom and Transfer Hydraulics

Boom Hydraulic Assembly (S/N 101-192, 194-266 & 268-272) . .. .. 5.1
Boom Hydraulic Assembly (S/N 193, 267 & 273 -1283) .......... 5.1.1
Boom Hydraulic Assembly (S/N 1284 Thru) .................... 5.1.2
Boom Extension Cylinder Assembly .. ......................... 5.2
Front Carriage Tilt Cylinder Assembly. .. ....................... 5.3
Hoist - Transfer Hydraulic Assembly . ... ......... ... . ... ..... 5.4
Hoist Cylinder Assembly . .. ... ... ... ... i 5.5
Tranfer Cylinder Cylinder Assembly ........................... 5.6
Rear Carriage Tilt Cylinder Assembly . .. ....................... 5.7

Section 6 — Lower Hydraulics

Pump, Suction-Return Hydraulics Assembly. . ................... 6.1
Hydraulic Return Line Filter Assembly (Original Equipment). .. ... ... 6.2
Hydraulic Return Line Filter Assembly (Service Replacment). .. .. .. 6.2.1
Frame Hydraulic Assembly . ........ .. ... ... .. ... ... ... ..., 6.3
Frame Tilt Cylinder Assembly .. .......... ... ... . ... ... .. .. .. 6.4
Hydraulic Control Valve Assembly (S/N 101 - 536 & 538) .......... 6.5

Valve Section Assembly - Carriage Fork Tilt (S/N 101-536 & 538) ... 6.6
Valve Section Assembly - Transfer Carriage (S/N 101-536 & 538) ... 6.7
Valve Section Assembly - Frame Tilt / Auxiliary

(S/IN 101536 & B538) ...ttt e 6.8
Hydraulic Control Valve Assembly (S/N 537,539 Thru) . ........... 6.9
Valve Section Assembly - Transfer Carriage / Frame Tilt / Auxiliary

(S/INBB7,539Thru) ..o it e e e e e 6.10

Valve Section Assembly - Carriage Fork Tilt (S/N 537, 539 Thru) ... 6.11
Test Port Hydraulic Assembly . . . .......... ... .. ... ... .. .... 6.12




TABLE OF CONTENTS

Section 7 — Control Hydraulics

Joystick Control Hydraulics (S/N 101 -536 &538) ................ 7.1
Joystick Control Hydraulics (S/N 537,539 Thru) ................ 7.1.1
Hydraulic (Boom) Control Valve Assembly. . ..................... 7.2
Relief Valve Assembly .. ........ ... . . 7.3
Joystick Control Assembly (S/N 101 —536 & 538)................. 7.4
Joystick Control Assembly (S/N 537,539 Thru)................. 7.4.1
Frame Tilt Control Assembly (S/N 537,539 Thru) . ................ 7.5
Circuit Selector Valve Assembly (S/N 537,539 Thru) .............. 7.6
Pressure Filter Assembly . .. ... ... ... . i 7.7

Section 8 — Brake Assembly

Hydraulic Steering & Differential Lock Assembly .. ................ 8.1
Hydraulic Service Brake Assembly (S/N 101 —123)................ 8.2
Hydraulic Service Brake Assembly (S/N 124 Thru) .............. 8.2.1
Accumulator Assembly . .. ... ... 8.3
Parking Brake Assembly (S/N101—-530) ....................... 8.4
Parking Brake Assembly (S/N531 Thru) ...................... 8.4.1
Parking Brake Valve Assembly (S/N531 Thru) ................... 8.5

Section 9 — Electrical

Electrical Group - Operator's Compartment . ..................... 9.1
Electrical Assembly - Deere (S/N101—-530) ............civv.n. 9.2
Electrical Assembly - Deere (S/N531 Thru).................... 9.2.1
Electrical Assembly - Cummins .............. it 9.3

Section 10 — Decal and Accessories
Decal Group Assembly . ... ... ... 10.1

Accessories
Side Panel Assembly. . . ... .. 10.2
2nd Auxiliaryl Hydraulic Assembly (S/N 101 —536 & 538) ......... 10.3
2nd Auxiliaryl Hydraulic Assembly (S/N 537,539 Thru) .......... 10.3.1
Outrigger Assembly (S/N101-536&538) ..............o... 104
Outrigger Assembly (S/N 537,539 Thru) ..................... 10.4.1
Outrigger Extension Cylinder Assembly . ...................... 10.5
CabAssembly . . ... ... 10.6
Cab Insulation Group Assembly . ............ ... ... 10.7
Cab Door Assembly (S/N101—-353) ......... ... 10.8
Cab Door Assembly (S/N354 Thru) . ..., 10.8.1
Cab Heater, Wiper & Defroster Assembly . .. ................... 10.9
Heater Assembly (OptionalCab). . .............. ... ..ot 10.10
Roadway Lighting Assembly .. ............ ... .. ... . ... . ... 10.11
Work Lights Assembly . ... ... ... 10.12

Section 11 — Fork Carriages

Standard (Non-Tilt) Fork Carriage Assembly. . .................. 11.1
Framers (Non-Tilt) Fork Carriage Assembly . . .................. 11.2
Standard Tilting Fork Carriage Assembly ... ................... 11.3
Framers Tilting Fork Carriage Assembly . ... ................... 11.4
Tilt Carriage Cylinder Assembly . .......... ... ... .. ... ..... 11.5
Tower Assembly ... ... . e 11.6
Tower Cylinder Assembly . ........ .. ... .. 11.7
Standard (Non-Tilt) Tower Carriage Assembly .. ................ 11.8
Standard Tilting Tower Carriage Assembly .. . .................. 11.9







TABLE OF CONTENTS

Section 1 — Drive Train
Drive Train Assembly
Deere-S/N 101 =530 .. ...ttt e e 1.1
Deere-S/NS31Thru. ... ... e 1.1.1
CUMMINS. . e e e e e e 1.2
Radiator and Transmission Oil Cooler Assembly
S/N 10T =530, ..ttt e e 1.3
S/INS3T Thru. . ... e e e e e 1.3.1
Throttle Assembly
Deere .. e 1.4
CUMMINS. . oo e e e e e e e e 1.5
Air Cleaner Assembly
Deere-S/N 101 — 1343 . ... .. e e e 1.6
Deere-S/N 1344 Thru ... ...t e 1.6.1
CUMMINS. . e e et 1.7
Exhaust Assembly
Deere-S/N 101 =558 .. ... .ttt e et e e e e 1.8
Deere-S/N 559 — 1139 . ... i e e 1.8.1
Deere-S/N 1140 Thru .. ...t e e e 1.8.2
Cummins - S/IN 101 —1047. . ... e e 1.9
Cummins -S/N 1048 Thru .. ... e e e 1.9.1
Transmission Disconnect Assembly
S/INTOT Thru. . .. e e e e s e 1.10




BN 10 33
)
o7,

20




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 N.S.S. 1 Engine, 4 Cyl. 239 Deere Turbo 36 P00701 8 Bolt, Hx., 3/4"-10 x 1 3/4"
2 P24604 1 Transmission (Includes ltem 30) 37 P00791 16 Bolt, Hx., 3/4"-16 x 7" GRS8
(See Pages 2.5-2.17 for Breakdown) 38 P01310 11 Lockwasher, 3/8"
3 P26003 1 Axle, Front (Includes Item 53) 39 P01314 4 Lockwasher, 5/8"
(See Pages 2.1-2.4 for Breakdown) 40 P01315 8 Lockwasher, 3/4"
4 P26004 1 Axle, Rear (Includes Item 53) 4 P01363 2 Starwasher, 5/8"
(See Pages 2.1-2.4 for Breakdown) 42 P01364 16 Starwasher, 3/4"
5 P32616 1 Drive Shaft, Front (Includes ltem 7) 43 P01408 1 Flatwasher, 5/8"
6 P24722 1 Drive Shaft, Rear (Includes Item 7) 44 P01512 2 Nut, Hx., 5/8"-11
7 P18749 REF | Cross and Bearing (Includes Hardware) 45 P01535 2 Nut, Hx., 5/8"-18
8 P11688 4 Tire, 13.00 x 24, 8 Ply 46 P01536 16 Nut, Hx., 3/4"-16
P16443 - Tire, 13.00 x 24, 12 Ply Steelguard 47 P01585 2 Jam Nut, Hx., 5/8"-18
P19043 - Tire, 13.00 x 24, 12 Ply 48 P01586 16 Jam Nut, Hx., 3/4"-16
8A* P21570 REF | Tube, 13.00 x 24 49 P01635 2 Castle Nut, Hx., 5/8"-18
9 P18180 2 Rubber Mount, Engine 50 P03838 2 Cotter Pin, 1/8" x 1"
10 P20396 2 Snubbing Washer 51 34680B 4 Wheel, Rim (9 x 24) Single Piece
11 22868C 1 Transmission Mount, R.H. 12749C 4 Wheel, Rim (8 x 24)
12 30338C 1 Transmission Mount, L.H. 30806C 4 Wheel, Rim (10 x 24)
13 18668B 2 Engine Mount 34237D REF | Dual Wheel, Rim (10 x 24)
14 P18181 2 Rubber Mount, Transmission 51A P26047 - Flange (10 x 24)
15 P20395 2 Snubbing Washer, Transmission P17260 - Flange (8 x 24)
16 P25386 1 Gasket, Thermostat 51B P26048 - Lock Ring (10 x 24)
17 P21785 1 Housing, Extension P16439 - Lock Ring (8 x 24)
18 P24298 1 Radiator Hose, Upper 51C P16441 - O-Ring
19 P24299 1 Radiator Hose, Lower 52 P13673 4 Valve Stem
20 P10601 4 Hose Clamp 53 P13894 REF | Lug Nut
21 P14047 4 Hose Clamp 54 P31249 1 Withdrawal Tube (S/N 101-494 & 499)
22 N11796 1 Return Line, 1/4" 1.D. Hose P92017 1 Withdrawal Tube (S/N 495-498 & 500-530)
23 N11437 1 Fuel Line, 5/16" |.D. Hose
24 P12182 1 Fuel Cap (S/N 101-494 & 499) REF 66030C - Engine Block Heater Kit (1000 Watts)
P92013 1 Fuel Cap (S/N 495-498 & 500-530) REF 21577B - Flywheel
25 37557X 1 Adapter, Pipe to Hose REF P22635 - Engine Oil Filter
26 P10690 1 Reducer Bushing REF P22636 - Engine Fuel Filter (S/N 101-522, 525)
27 P21317 1 90° Elbow, Pipe to Hose REF P32582 - Engine Fuel Filter (S/N 523, 524, 526 Thru)
28 P21236 1 90° Elbow, Pipe to Hose REF P19133 - Transmission Filter
29 P10133 1 90° Street Elbow
30 P10730 1 Qil Fill Plug, Pipe NOTES:
31 P00205 11 Bolt, Hx., 3/8"-16 x 1 1/4" * Not lllustrated.
32* P00604 2 Bolt, Hx., 5/8"-11 x 2" N.S.S. = Not Sold Separately 11
33 P00607 2 Bolt, Hx., 5/8"-11 x 2 3/4"
34 P00689 2 Bolt, Hx., 5/8"-18 x 3 1/2" GR8 844B S/N 101-530 6/98
35 30473A 2 Bolt, Hx., 5/8"-18 x 5" GR8 (w/Hole)

DRIVE TRAIN ASSEMBLY (Deere)







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 N.S.S. 1 Engine, 4 Cyl. 4039 Deere Turbo 33 30260A 2 Bolt, Hx., 5/8"-18 x 4 1/2" GR8 (w/Hole)
REF P22635 - Engine Oil Filter 34 P04354 4 Bolt, Hx., M20-2.5 x 50mm
REF P32582 - Engine Fuel Filter 35 P01310 12 Lockwasher, 3/8"
2 P31438 1 Transmission 36 P01314 4 Lockwasher, 5/8"
(See Pages 2.18-2.30 for Breakdown) 37 P04613 4 Lockwasher, M20
REF P31926 1 QOil Filter, Transmission 38 P01363 2 Starwasher, 5/8"
3 35017A 1 Axle, Front w/Diff. Lock (Includes Item 46) 39* P01512 2 Nut, Hx., 5/8"-11
(See Pages 2.1-2.4 for Breakdown) 40 P01535 2 Nut, Hx., 5/8"-18
4 35018A 1 Axle, Rear (Includes Item 46) 4 P01585 2 Jam Nut, Hx., 5/8"-18
(See Pages 2.1-2.4 for Breakdown) 42 P01635 2 Castle Nut, Hx., 5/8"-18
5 35351B 1 Drive Shaft, Front (Includes Item 7) 43 P03838 2 Cotter Pin, 1/8" x 1"
6 P24722 1 Drive Shaft, Rear (Includes Item 7) 44 34680B 4 Wheel, Rim (9 x 24)
7 P18749 REF | Cross and Bearing (Includes Hardware) 34237D REF | Dual Wheel, Rim (10 x 24)
8 P11688 4 Tire, 13.00 x 24, 8 Ply 43A P26047 - Flange (10 x 24)
P16443 - Tire, 13.00 x 24, 12 Ply Steelguard P17260 - Flange (8 x 24)
P19043 - Tire, 13.00 x 24, 12 Ply 43B P26048 - Lock Ring (10 x 24)
8A P21570 REF | Tube, 13.00 x 24 P16439 - Lock Ring (8 x 24)
9 P18180 2 Rubber Mount, Engine 43C P16441 - O-Ring
10 15618A 2 Snubbing Washer, Engine 45 P13673 4 Valve Stem
11 35026B 1 Transmission Mount. 46 P13894 REF | Lug Nut
12 28473B 1 Engine Mount, R.H 47 P31249 1 Withdrawal Tube
13 28474B 1 Engine Mount, L.H.
14 P18181 2 Rubber Mount, Transmission
15 15616A 2 Snubbing Washer, Transmission
16 P25386 1 Gasket, Thermostat REF 66030C - Engine Block Heater Kit (1000 Watts)
17 18676B 1 Housing, Extension
18 21164B 1 Radiator Hose, Upper
19 18665B 1 Radiator Hose, Lower
20 P10601 4 Hose Clamp
21 P14047 4 Hose Clamp, Fuel Line
22 N11433 1 Return Line, 1/4" 1.D. Hose
23 N11437 1 Fuel Line, 5/16" I.D. Hose
24 P12182 1 Fuel Cap
25 P13619 1 Adapter, Pipe to Hose
26 P10690 1 Reducer Bushing
27 | P21317 1| 90° Elbow, Pipe to Hose NOTES:
28 | P21236 1| 90° Elbow, Pipe to Hose N'\ISOtS”IESIEIratteSd.I 4 Seoaratel
29 P00205 12 | Bolt, Hx., 3/8"-16 x 1 1/4" ~2-9. = ROt 50ld Separately 1.1.1
30 P00604 2 Bolt, Hx., 5/8"-11 x 2"
31 P00607 2 | Bolt, Hx., 5/8"-11 x 2 3/4" 844B S/N 531 THRU 6/98
32 P00694 2 Bolt, Hx., 5/8"-18 x 5 1/2" GR8

DRIVE TRAIN ASSEMBLY (Deere)







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION

1 N.S.S. 1 Engine, 4 Cyl. 4BT 3.9 Cummins Turbo 39 P03838 2 Cotter Pin, 1/8" x 1"

2 P31296 REF | Fuel Filter, Primary 40 346808 4 Wheel, Rim (9 x 24)

3 P31295 REF | Qil Filter, Engine 34237D REF | Dual Wheel, Rim (10 x 24)

4 P33140 REF | Flywheel 40A P26047 - Flange (10 x 24)

5 P32572 REF | Starter Motor P17260 - Flange (8 x 24)

6 P31591 REF | Alternator 40B P26048 - Lock Ring (10 x 24)

7 P31418 REF | Fan Blade, 18" Blower P16439 - Lock Ring (8 x 24)

8 P11688 4 Tire, 13.00 x 24, 8 Ply 40C P16441 - O-Ring

P16443 - Tire, 13.00 x 24, 12 Ply Steelguard 41 P13673 4 Valve Stem
P19043 - Tire, 13.00 x 24, 12 Ply 42 35017A 1 Axle, Front w/Diff. Lock (Includes Iltem 44)
8A* P21570 REF | Tube, 13.00 x 24 (See Pages 2.1-2.4 for Breakdown)

9 P32960 2 Rubber Mount, Engine 43 35018A 1 Axle, Rear (Includes ltem 44)
10 15618A 2 Snubbing Washer, Engine (See Pages 2.1-2.4 for Breakdown)
11 35145B 1 Transmission Mount 44 P13894 REF | Lug Nut
12 351468 1 Engine Mount, R.H 45 25708B 1 Drive Shaft, Front (Includes ltem 47)
13 35147B 1 Engine Mount, L.H. 46 21402B 1 Drive Shaft, Rear (Includes ltem 47)
14 P32961 2 Rubber Mount, Transmission 47 P18749 REF | Cross and Bearing (Includes Hardware)
15 15616A 2 Snubbing Washer, Transmission 48 P31438 1 Transmission
16 P32670 1 Radiator Hose, Upper (See Pages 2.18-2.30 for Breakdown)
17 P32962 1 Radiator Hose, Lower REF P31926 1 Qil Filter, Transmission
18 P10601 4 Hose Clamp 49 P31249 1 Withdrawal Tube
19 P14047 4 Hose Clamp, Fuel Line
20 N11433 1 Return Line, 1/4" I.D. Hose
21 N11437 1 Fuel Line, 5/16" |.D. Hose REF P31320 - Engine Block Heater
22 P12182 1 Fuel Cap
23 37557X 1 Adapter, Pipe to Hose
24 P10690 1 Reducer Bushing
25 P21317 1 90° Elbow, Pipe to Hose
26 P21236 1 90° Elbow, Pipe to Hose
27 P04155 12 Bolt, Hx., 3/8"-16 x 1 1/4"
28 P04204 6 Bolt, Hx., 5/8"-11 x 2 3/4"
29 P00489 2 Bolt, Hx., 5/8"-18 x 5 1/2" GR8
30 35471A 2 Bolt, Hx., 5/8"-18 x 3" GR8 (w/Hole)
31 P04354 4 Bolt, Hx., M20-2.5 x 50mm
32 P00791 16 Bolt, Hx., 3/4"-16 x 7" GR8
33 | Po1z1to | 12 | Lockwasher, 3/8" E‘%Efﬁ;hstrate .
34 P04613 4 Lockwasher, M20 N.S.S. = Not Sc;l d Separatel
35 | Po1364 16 | Starwasher, 3/4" S parately 1.2
36 P01312 2 Lockwasher, 1/2"
37 P01536 16 | Nut, Hx., 3/4"-16 8448 S/N 101 THRU 6/98
38 P01635 2 Castle Nut, Hx., 5/8"-18

DRIVE TRAIN ASSEMBLY (Cummins)




1.3




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P26544 1 Radiator (Includes ltems 8 & 9)
2 P25926 1 Fan Shroud
3 14251B 1 Transmission Cooler
4 23189B 2 Support Bracket
5 24747A 2 Mounting Bar, Cooler
6 P26312 4 Rubber Mounting Block
7 P18723 4 Rubber Grommet
8 P16675 1 Drain Cock
9 P25365 1 Cap, Radiator
10 P19132 1 Filter Base (Includes Item 11)
11 P19133 1 Oil Filter, Transmission
12 P17805 1 Connector, O-Ring
13 P17802 1 90° Elbow, O-Ring
14 P17808 2 90° Elbow, JIC-Pipe
15 P20359 3 90° Elbow, O-Ring
16 25685A 1 90° Elbow, Special
17 P17798 2 Hose, Transmission Filter, 29" Long
18 P27748 1 Hose, Transmission Cooler, 54" Long
19 P21953 1 Hose, Transmission Cooler, 79" Long
20 P17593 3 Clamp, Hydraulic Hose
21 P24307 14 Bolt, Flange Hd., 5/16"-18 x 1/2"
22 P00102 7 Bolt, Hx., 5/16"-18 x 3/4"
23 P0O0111 4 Bolt, Hx., 5/16"-18 x 2 3/4"
24 P00205 4 Bolt, Hx., 3/8"-16 x 1 1/4"
25 P01309 11 Lockwasher, 5/16"
26 P01310 5 Lockwasher, 3/8"
27 P01453 4 Flatwasher, 5/16" - Fender
28 P01404 8 Flatwasher, 3/8"
29 P01507 8 Nut, Hx., 5/16"-18
30 P01508 5 Nut, Hx., 3/8"-16

1.3

844B S/N 101-530

6/98

RADIATOR & TRANSMISSION OIL COOLER ASSEMBLY







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P31574 2 O-Ring
2 P31573 2 Adapter
3 P31168 1 Hose, Transmission Cooler, 93" Long
4 P21632 1 90° Elbow, Swivel
5 P31167 1 Hose, Transmission Cooler, 56" Long
6 P24307 14 Bolt, Flange Hd., 5/16"-18 x 1/2"
7 35054B 1 Fan Shroud
8 18751B 2 Support Bracket
9 P01507 8 Nut, Hx., 5/16"-18
10 P01309 8 Lockwasher, 5/16"
11 35019B 1 Radiator (Includes ltems 12 & 13)
12 P16675 1 Drain Cock
13 P25365 1 Cap, Radiator
14 24747A 2 Mounting Bar, Cooler
15 P00102 4 Bolt, Hx., 5/16"-18 x 3/4"
16 P26312 4 Rubber Mounting Block
17 P01453 4 Flatwasher, 5/16" - Fender
18 P00111 4 Bolt, Hx., 5/16"-18 x 2 3/4"
19 14251B 1 Transmission Cooler
20 P17808 1 90° Elbow, JIC-Pipe
21 P17792 1 45° Elbow, JIC-Pipe
22 P17810 3 Clamp, Hydraulic Hose
23 P00205 4 Bolt, Hx., 3/8"-16 x 1 1/4"
24 P01404 10 Flatwasher, 3/8"
25 15845B 4 Rubber Grommet
26 P01310 4 Lockwasher, 3/8"
27 P01508 5 Nut, Hx., 3/8"-16
REF P31576 - Radiator Testing Plug, 2 1/4" Cap

1.3.1

844B S/N 531 THRU

6/98

RADIATOR & TRANSMISSION OIL COOLER ASSEMBLY







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 16461A 1 Accelerator Pedal (Includes ltems 21 and 22)
2 P19264 1 Cable, Throttle
3 16466A 1 Boot Guard
4 16401A 1 Shim, Cable Clamp
5 14383A 1 Clamp, Cable
6 P27815 1 Coupling Nut
7 23084B 1 Extension Rod - Straight (Shown)
35419B 1 Extension Rod - Bent
8 23081C 1 Bracket, Cable
9 P10508 1 Clevis
10 P10509 1 Clevis Pin
11 P21260 1 Spring
12 17786A 1 Spring Anchor
13 P03823 1 Cotter Pin, 3/32" x 3/4"
14 P02057 2 Screw, Round Hd., #10-24 x 3/4"
15 P01306 2 Lockwasher, #10
16 P01504 2 Nut, Hx., #10-24
17 P00005 3 Bolt, Hx., 1/4"-20 x 1"
18 P01308 3 Lockwasher, 1/4"
19 P01506 3 Nut, Hx., 1/4"-20
20 P01529 2 Nut, Hx., 1/4"-28
21 P20069 1 Bellows, Accelerator
22 P20072 1 Clevis Kit

1.4

844B S/N 101 THRU

6/98

THROTTLE ASSEMBLY (Deere)







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 16461A 1 Accelerator Pedal (Includes ltem 2)
2 P20069 1 Bellows
3 P00005 3 Bolt, Hx., 1/4"-20 x 1"
4 P01402 3 Flatwasher, 1/4"
5 35522A 1 Support, Throttle Cable
6 P04609 1 Lockwasher, M12
7 P04203 1 Capscrew, Hx., M12-1.75 x 30mm
8 P00105 1 Bolt, Hx., 5/16"-18 x 1 1/4"
9 P17553 1 Clamp
10 16401A 1 Shim
11 14383A 1 Cable Clamp
12 P02059 2 Screw, Round Hd., #10-24 x 1"
13 P29629 1 Cable, Throttle
14 P01529 1 Nut, Hx., 1/4"-28
15 P03823 1 Cotter Pin, 3/32" x 3/4"
16 P10509 1 Clevis Pin
17 P21260 1 Spring
18 17786A 1 Spring Anchor
19 P10508 1 Clevis
20 P00003 2 Capscrew, Hx., 1/4"-20 x 3/4"
21 35422B 1 Bracket, Cable
22 P01308 2 Lockwasher, 1/4"
23 P01506 2 Nut, Hx., 1/4"-20
24 P01306 2 Lockwasher, #10
25 P01504 2 Nut, Hx., #10-24
26 P01309 1 Lockwasher, 5/16"
27 P01507 1 Nut, Hx., 5/16"-18
28 P01308 3 Lockwasher, 1/4"
29 P01506 3 Nut, Hx., 1/4"-20
30 16466A 1 Boot Guard, Pedal

1.5

844B S/N 101 THRU

6/98

THROTTLE ASSEMBLY (Cummins)







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P19261 1 Air Cleaner (Includes Items 15 — 20)
2 P19265 1 Rain Cap
3 P19266 2 Mounting Band
4 P21309 1 Service Indicator (Includes Fitting)
5 30482A 1 90° Elbow, Rubber
6 P26206 1 90° Reducer Elbow, Rubber
7 P24312 1 45° Elbow, Rubber
8 P10553 4 Hose Clamp, #48
9 P19267 2 Hose Clamp, #64
10 18347C-16 1 Tube, Adaptor
1 23085B 1 Tube, Air Intake
12 P00204 4 Bolt, Hx., 3/8"-16 x 1"
13 P01310 4 Lockwasher, 3/8"
14 P01508 4 Nut, Hx., 3/8"-16
15* P19476 1 Filter Element
16* P33180 1 Thumb Screw
17* P21433 1 Baffle
18 P21431 1 Clamp, Air Cleaner
19 P20342 1 Vaculator Valve
20 P19729 1 Vaculator Cup

REF* P21310

* Not lllustrated

Pre Cleaner (Optional)

1.6

844B S/N 101-1343

6/98

AIR CLEANER ASSEMBLY (Deere)




1.6.1




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P33146 1 Hood, Air Inlet
2 P19267 1 Hose Clamp, #64
3 P21485 1 Service Indicator (Includes Fitting)
4 P33141 1 Air Cleaner (Includes Items 5-10)
5 N.S.S. 1 Body
6 P33181 1 Filter Element, Safety
7 P33180 1 Filter Element, Primary
8 P33182 1 Cover
9 P33184 3 Latch
10 P33183 1 Vaculator Valve
11 P10553 3 Hose Clamp, #48
12 P27646 1 90° Reducer Elbow, Rubber
13 38115A 1 Tube, Air Intake
14 P00104 2 Bolt, Hx., 5/16"-18 x 1"
15 P33142 1 Mounting Band
16 P01309 2 Lockwasher, 5/16"
17 P01507 2 Nut, Hx., 5/16"-18
1.6.1
NOTES: 844B S/N 1344 THRU 6/98

N.S.S. = Not Sold Separately.

AIR CLEANER ASSEMBLY (Deere)







PART
ITEM NUMBER QTY. DESCRIPTION

PART
ITEM NUMBER QTY. DESCRIPTION

1 P10553 5 Hose Clamp
2 P31594 1 90° Elbow, Rubber
3 35154A 1 Intake Tube
4 35423A 1 Isolator, Air Cleaner Tube
5 P27646 1 90° Elbow, Reducer
6 P24953 1 Service Indicator
7 P25491 1 Rain Cap
8 P25490 1 Air Cleaner (Includes Items 9 - 12)
9 N.S.S. 1 Body
10 P26220 1 Filter Element
11 P26221 1 Cover (with Wing Nut)
12 P26222 1 Vaculator Valve
13 P17137 2 Mounting Band
14 P01508 4 Nut, Hx., 3/8"-16
15 P01310 6 Lockwasher, 3/8"
16 P00204 4 Bolt, Hx., 3/8"-16 x 1"
17 P40022 1 Pipe Strap
18 P00202 2 Bolt, Hx., 3/8"-16 x 3/4"
NOTES:

N.S.S. = Not Sold Separately.

1.7

844B S/N 101 THRU

6/98

AIR CLEANER ASSEMBLY (Cummins)




14—

, 17
SP=—15
19@ B

18

R 17

18




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 24795C 1 Exhaust Pipe (S/N 101-544)
35066C 1 Exhust Pipe (S/N 545-558)
2 26313A 1 Bracket, Muffler Hanger
3 P26080 1 Muffler, Exhaust
4 P01404 1 Flatwasher, 3/8"
5 P27620 1 Rubber Mount
6 P26302 1 Clamp, V-Band (Supersedes P19518)
7 P17169 3 Muffler Clamp
8 26165A 1 Mount Plate, Exhaust Pipe
9 P01310 2 Lockwasher, 3/8"
10 P01508 2 Nut, Hx., 3/8"-16
1 P00602 1 Bolt, Hx., 5/8"-11 x 1 1/2"
12 P01314 1 Lockwasher, 5/8"
13 P01408 A/R | Flatwasher, 5/8"
140 31635C 1 Tail Pipe
150 32105A 1 Bracket, Tail Pipe
160 P27620 1 Rubber Mount
170 P01310 2 Lockwasher, 3/8"
180 P01508 2 Nut, Hx., 3/8"-16
190 P17169 2 Muffler Clamp
1.8
NOTES: 844B S/N 101- 558 6/98

© Used S/N 545-558 Only.

EXHAUST ASSEMBLY (Deere)




1.8.1




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 35207A 1 Exhaust Pipe
2 P26302 1 Clamp, V-Band
3 P17169 4 Muffler Clamp, 3"
4 P19280 2 Hanger, Rubber
5 P01403 2 Flatwasher, 5/16"
6 P01309 2 Lockwasher, 5/16"
7 P00104 2 Bolt, Hx., 5/16"-18 x 1"
8 P32589 2 Mounting Ring
9 35339B 1 Heat Sheild, Muffler
10 P19276 1 Tail Pipe
11 P01508 2 Nut, Hex, 3/8"-16
12 P01310 2 Lockwasher, 3/8"
13 P27620 1 Rubber Mount
14 35211A 1 Mounting Bracket, Muffler
15 P32586 1 Muffler
16 P31694 1 Exhaust Pipe
17 35223A 1 Support Plate, Exhaust Pipe

1.8.1

844B S/N 559-1139

6/98

EXHAUST ASSEMBLY (Deere Turbo)




1.8.2




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 35207A 1 Exhaust Pipe, Muffler
2 P26302 1 Clamp, V-Band
3 P17169 3 Muffler Clamp, 3"
4 35223A 1 Support Plate, Exhaust Pipe
5 P01310 2 Lockwasher, 3/8"
6 P01404 2 Flatwasher, 3/8"
7 35519B 1 Exhaust Pipe, Rear
8 36222A 1 Tail Pipe
9 39876A 2 Mounting Ring w/ Hardware
(Supersedes P32698)
10 P32697 1 Muffler
11 P01585 2 Jam Nut, Hx., 5/16"-18
12 P01657 2 Nut, Hx., 5/16"-18
13 P00108 2 Bolt, Hx., 5/16"-18 x 2
14 P01358 2 Starwasher, 5/16"
15 P32982 2 Hanger, Rubber
16 P01508 2 Nut, Hx., 3/8"-16

1.8.2

844B S/N 1140 THRU

6/98

EXHAUST ASSEMBLY (Deere Turbo)







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 352908 1 Exhaust Pipe, Engine
2 P26302 1 Clamp, V-Band
3 35294A 1 Support Bracket, Front
4 P17169 5 Muffler Clamp, 3"
5 P19280 2 Hanger, Muffler
6 P01403 2 Flatwasher, 5/16"
7 P01309 2 Lockwasher, 5/16"
8 P00104 2 Bolt, Hx., 5/16-18 x 1"
9 P32589 2 Mounting Ring, Muffler
10 35339B 1 Heat Sheild, Muffler
11 P19276 1 Tail Pipe
12 P01508 2 Nut, 3/8"-16
13 P01310 2 Lockwasher, 3/8"
14 P27620 1 Rubber Mount
15 35211A 1 Mounting Bracket, Muffler
16 P32586 1 Muffler
17 353208 1 Exhaust Pipe, Muffler
18 35295A 1 Support Bracket, Rear

1.9

844B S/N 101-1047

6/98

EXHAUST ASSEMBLY (Cummins)




14




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 352908 1 Exhaust Pipe, Engine
2 P32986 1 Clamp, Exhaust
3 P01558 6 Jam Nut, Hx., 3/8"-16
4 P01359 6 Starwasher, 3/8"
5 35294A 1 Support Bracket, Front
6 P04632 2 Flatwasher, M12
7 P04609 2 Lockwasher, M12
8 P04203 2 Capscrew, Hx., M12-1.75 x 30mm
9 P17169 4 Muffler Clamp, 3"
10 P00206 2 Capscrew, Hx., 3/8"-16 x 1-1/2"
11 P01404 2 Flatwasher, 3/8"
12 P01310 2 Lockwasher, 3/8"
13 35295A 1 Support Bracket, Rear
14 355198 1 Exhaust Pipe, Muffler
15 35521A 1 Tail Pipe
16 39876A 2 Mounting Ring w/ Hardware
17 P32697 1 Muffler
18 P01508 4 Nut, 3/8"-16
19 P00207 2 Capscrew, Hx., 3/8"-16 x 1 3/4"
20 P32982 2 Hanger, Muffler

1.9.1

844B S/N 1048 THRU

6/98

EXHAUST ASSEMBLY (Cummins)




11

21

1.10




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 28415A 1 Link, Connecting
2 30206A 1 Rod, Connecting
3 30351B 1 Handle
4 30414B 1 Arm, Lever
5 P40174 2 Clevis
6 P29111 1 Clevis
7 P10514 3 Clevis Pin
8 P29105 2 Pillow Block
9 P27614 2 Collar, Shaft (Includes Setscrew)
10 P29129 1 Grommet, Rubber
1 P26020 1 Knob
12 P00035 1 Capscrew, Hx., 1/4"-20 x 1 3/4"
13 P00104 4 Capscrew, Hx., 5/16"-18 x 1"
14 P01308 1 Lockwasher, 1/4"
15 P01309 4 Lockwasher, 5/16"
16 P01359 2 Starwasher, 3/8"
17 P01361 1 Starwasher, 1/2"
18 P01506 1 Nut, Hx., 1/4"-20
19 P01507 4 Nut, Hx., 5/16"-18
20 P01531 2 Nut, Hx., 3/8"-24
21 P0O1510 1 Nut, Hx., 1/2"-13
22 P03838 3 Cotter Pin, 1/8" x 3/4"

1.10

844B S/N 101 THRU

6/98

TRANSMISSION DISCONNECT ASSEMBLY







TABLE OF CONTENTS

Section 2 — Transmission and Axles Clutch Assembly, Forward & 1stGear. .. ...................... 2.21
Axle Breakdown Clutch Assembly, Reverse &2nd Gear ....................... 2.22
Differential Carrier Assembly (S/N 101 —-530) .................... 2.1 Clutch Assembly, 3rd Gear. . .......... ... ... 2.23
Differential Carrier Assembly (S/N531 Thru) .. ................. 211 Clutch Assembly, 4th Gear............. ... .o, 2.24
Steer Axle Shafts & Knuckle Assembly ......................... 2.2 Output Group Assembly . ....... ... . i 2.25
Wheel End Assembly . ......... ... 2.3 Power Take-off & Filter Assembly ... ............ ... ... ... .... 2.26
Differential Lock Assembly .. ........ ... .. . . 2.4 Gearshift System Assembly. . .......... ... ... o i 2.27
Control Valve Assembly. . .. ... .. i 2.28
Funk Transmisslon Breakdown (S/N 101 — 530) Oil Tubes & Dipstick ASSEMbIY . . ...\ vete e, 2.29
Main Case Assembly ...............coovviiiii 2.5 Parking Brake Assembly . ... .......oueiiiiiiiiiiiiie, 2.30
Output Retainer Assembly .. .......... ... . .. 2.6
Output Shaft Assembly . . . ......... ... i 2.7
Clutch Assembly, 1st Stage. . ......... ... .. 2.8
Clutch Assembly,2nd Stage . ............ ... .. 2.9
Clutch Assembly, 3rd Stage. . ......... ... ... 2.10
Front Cover Assembly . ....... ... ... i 2.1
Input Shaft Assembly ........... ... ... .. 212
Valve Control Assembly . . ... ... 2.13
Pump Assembly . ... . . . 2.14
Drive Plate Assembly ... ... . . 2.15
Converter Assembly . ... ... . . 2.16
Parking Brake & Yoke Assembly . ............. ... ... .. .... 217
ZF Transmission Breakdown (S/N 531 Thru)
Converter & Flex Plate Assembly . ... ... ... ... ... ... ...... 2.18
Gearbox Housing Assembly . .. ... ... ... ... 2.19
Input Group & Layshaft Assembly ........................... 2.20







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P26809 1 Differential Case Assembly, Front Axle P26860 A/R | Spacer - .5305
P24840 1 Differential Case Assembly, Rear Axle P26861 A/R | Spacer- .5315
2 P24836 1 Spider P26862 A/R | Spacer - .5325
3 P24837 4 Thrustwasher, Pinion P26863 A/R | Spacer - .5335
4 P26800 4 Pinion, Differential P26864 A/R | Spacer - .5345
5 P26811 2 Gear, Differential P26865 A/R | Spacer - .5355
6 P24834 2 Thrustwasher, Gear P26866 A/R | Spacer - .5375
7 P26160 1 Gear and Pinion Assembly P26867 A/R | Spacer - .5395
8 P24812 2 Adjusting Ring P26868 A/R | Spacer - .5405
9 P24831 2 Bearing Cup P26869 A/R | Spacer - .5435
10 P24832 2 Bearing Cone P26870 A/R | Spacer - .5485
11 P26810 1 Carrier Housing and Cap (Includes ltem 12) 30 P24844 6 Bolt, Hex
12 P24830 4 Bolt, Hex 31 P24814 1 Roller Bearing
13 P24869 14 Rivet 32 P25133 A/R | Shim -.005"
14 P24841 8 Bolt, Hex P25131 A/R | Shim-.010"
15 P24839 8 Locknut P25132 A/R | Shim -.030"
16 P24829 2 Lock, Bearing Adjuster 33 P13915 2 Socket, Steering Cylinder (Includes Nut)
17 P24828 2 Cotter Pin 34 P13835 2 Cotter Pin
18 P13833 6 Stud, 7/16"-14 & 7/16"-20 x 2" 35 P13780 1 Drain Plug, Magnetic
P25162 2 Stud, 7/16"-14 & 7/16"-20 x 2 3/8" 36 P13784 1 Vent
P25163 2 Stud, 7/16"-14 & 7/16"-20 x 2 13/16" 37 P19300 1 Pipe Plug
19 P21813 10 Flatwasher 380 P26157 1 No-Spin Differential Assembly
20 P17537 10 Locknut 390 P25142 1 Spider
21 P13818 1 Cotter Pin 400 P25143 2 Clutch
22 P21836 1 Nut, Pinion 410 P25144 2 Spring
23 P24827 1 Flatwasher 420 P25145 2 Spring Retainer
24 P26848 1 End Yoke 430 P25146 2 Side Gear
25 P24825 1 Oil Seal
26 P24816 2 Bearing Cone
27 P24817 2 Bearing Cup
28 P25141 1 Bearing Cap Retainer (Includes ltem 27)
29 P26850 A/R | Spacer-.5135
P26851 A/R | Spacer-.5165
P26852 A/R | Spacer-.5195
P26853 A/R | Spacer - .5225
P26854 A/R | Spacer - .5245 NOTES:
P26855 A/R | Spacer - .5255 :
P268s6 | A/R | Spacer- .5265 ® Used on Front Axle Only. 2.1
P26857 A/R | Spacer - .5275
P26858 | AR | Spacer- .5285 8448 S/N 101-530 6/98
P26859 A/R | Spacer - .5295 DIFFERENTIAL CARRIER ASSEMBLY




2.1.1




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 36772X 1 Differential Case Assembly, Front Axle P26859 A/R | Spacer - .5295
P24840 1 Differential Case Assembly, Rear Axle P26860 A/R | Spacer - .5305
2 P24836 1 Spider P26861 A/R | Spacer-.5315
3 P24837 4 Thrustwasher, Pinion P26862 A/R | Spacer - .5325
4 P26800 4 Pinion, Differential P26863 A/R | Spacer - .5335
5 P26811 2 Gear, Differential P26864 A/R | Spacer - .5345
6 P24834 2 Thrustwasher, Gear P26865 A/R | Spacer - .5355
7 36778X 1 Gear and Pinion Assembly P26866 A/R | Spacer - .5375
8 P24812 2 Adjusting Ring P26867 A/R | Spacer-.5395
9 P24831 2 Bearing Cup P26868 A/R | Spacer - .5405
10 P24832 2 Bearing Cone P26869 A/R | Spacer - .5435
11 36776X 1 Carrier Housing and Cap (Includes ltem 12) P26870 A/R | Spacer - .5485
12 36777X 4 Bolt, Hex 30 P24844 6 Bolt, Hex
13 P24869 14 Rivet 31 P24814 1 Roller Bearing
14 P24841 8 Bolt, Hex 32 P25133 A/R | Shim -.005"
15 P24839 8 Locknut P25131 A/R | Shim-.010"
16 36775X 2 Lock, Bearing Adjuster, Front Axle P25132 A/R | Shim -.030"
P24829 2 Lock, Bearing Adjuster, Rear Axle 33 P13915 2 Socket, Steering Cylinder (Includes Nut)
17 P24828 2 Cotter Pin 34 P13835 2 Cotter Pin
18 P13833 (1] Stud,7/16"-14 & 7/16"-20 x 2" 35 P13780 1 Drain Plug, Magnetic
P25162 2 Stud,7/16"-14 & 7/16"-20 x 2 3/8" 36 P13784 1 Vent
P25163 2 Stud,7/16"-14 & 7/16"-20 x 2 13/16" 37 P19300 1 Pipe Plug
19 P21813 10 Flatwasher 38 P19308 1 Bolt, Hx. Hd., 7/16"-20 x 1"
20 P17537 (2] Locknut 39 36774X 1 Slinger, Dust
21 P13818 1 Cotter Pin 400 36758X 1 Oil Scoop
22 P21836 1 Nut, Pinion 410 36759X 1 Capscrew
23 P24827 1 Flatwasher 420 P13950 1 Lockwasher
24 P26848 1 End Yoke
25 P24825 1 Oil Seal
26 P24816 2 Bearing Cone
27 P24817 2 Bearing Cup
28 P25141 1 Bearing Cap Retainer (Includes Item 27)
29 P26850 A/R | Spacer-.5135
P26851 A/R | Spacer-.5165
P26852 | A/R | Spacer-.5195 NOTES:
P26853 AR | Spacer - .5225 O 5 Req. Front Axle, 6 Req. Rear Axle.
P26854 AR | Spacer - .5245 ® 9 Req. Front Axle, 10 Req. Rear Axle.
P26855 A/R | Spacer - .5255 ® Used on Rear Axle Only. 2.1 .1
P26856 A/R | Spacer - .5265
P26857 AR | Spacer- 5275 844B S/N 531 THRU 6/98
P26858 A/R | Spacer - .5285 DIFFERENTIAL CARRIER ASSEMBLY




[ 22 ]




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P25165 24 Locknut
2 @®P31547 24 Flatwasher
3 P26824 1 Steer Knuckle, L.H. Front & R.H. Rear
P26836 1 Steer Knuckle, R.H. Front & L.H. Rear
4 ©P31514 24 Stud, Spindle
5 P25149 4 Bearing Cone
6 P13839 A/R | Shim - .005"
P13840 A/R Shim - .010"
7 P26804 4 Cap, King Pin
8 P31376 16 Capscrew
OP25160 16 Stud, King Pin
OP13842 16 Locknut
9 P13786 4 Grease Fitting
10 P26846 2 Dust Slinger, Outer
11 P26817 2 Outer Yoke Shaft
12 036754X 1 Inner Yoke Shaft, Front Axle - Right
036755X 1 Inner Yoke Shaft, Front Axle - Left
036754X 2 Inner Yoke Shaft, Rear Axle - Left & Right
13 P26175 2 U-Joint
14 P16847 2 Dust Slinger, Inner
15 P25156 2 Qil Seal
16 P26844 2 Bushing
17 P26158 1 Axle Housing, Rear
P26159 1 Axle Housing, Front (with Differential Lock)
18 P26802 4 Grease Retainer
19 P25148 4 Bearing Cup
20 P26801 4 Seal, King Pin
21 P26843 1 Tie, Rod Assembly (Includes Items 22 & 23)
22 P26193 1 Clamp, Tie Rod NOTES:
23 P26190 1 Tie Rod End, 1 1/8"-12 Thread (Incl. ltem 24) © All Quantities are for one complete Axle Assembly.
P26191 1 | Tie Rod End, 1 1/8"-16 Thread (Incl. ltem 24) @ Use P25167 for S/N 101-530.
24 P01637 1 Nut, Castle, 7/8"-14 ©® Use P25158 for S/N 101-530.
o5 P13835 1 Cotter Pin O Usedon S/N 101-530.
26 | P13915 4 | Socket, Steer Cylinder (Includes Nut) g Bzz ﬁ;ggg; Ig: Z: 181'228-
27 | 8r440X 2 | Cylinder, Steer (Includes ltem 28) @ Right Rear Axle, use P26835 for S/N 101-530.
(Supersedes P26161) Left Rear Axle, use P26831 for S/N 101-530
28 P26164 1 Rod, Steer Cylinder (use with P26161) ’ ’
37441X 1 | Rod, Steer Cylinder (use with 37440X) 2.2
REF | P29140 1 | seal Kit, Steer Cylinder (use with P26161) 8448 S/N 101 THRU 6/98
37439X 1 Seal Kit, Steer Cylinder (use with 37440X) STEER AXLE SHAFTS & KNUCKLE ASSEMBLY




[ 23 ]




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
P31506 2 Wheel End Assembly (Includes ltems 1 - 40) 32 P26176 2 Bearing Cup, Inner
33 P26177 2 Bearing Cone, Inner
1 P26155 2 Planetary Gear Assembly 34 P26820 2 Oil Seal
(Includes ltems 2 - 12) 35 P26842 2 Spindle (Includes ltems 36 - 38)
2 P25159 36 Bolt, Self-Locking 36 P13872 2 Bushing
3 P13867 2 | Plug 37 P13869 2 | Oil Seal
4 P13780 2 Drain Plug, Magnetic 38 P26826 4 Seat, Insert
5 P26830 2 | Drive Flange 39 P25111 2 | Bleed Screw
6 P13903 12 | Keyed Washer 40 P24991 2 Hydraulic Fitting, Brake
7 P13906 6 Washer, Bearing
8 P13901K 6 | Roller Bearing, Needle REF P26808 1 O-Ring Kit (Includes Items 18, 19, 23 & 25)
9 P26812 6 Gear, Spur Planet
10 P26829 6 | Roll Pin REF P26720 2 | Brake Friction Additive (4 oz. Bottle)
11 P19336 2 Washer, Drive Flange
12 P26840 6 Shaft, Planet Gear
13 P26845 2 Plate, Lining Stop
14 P13783 2 Snap Ring
15 P26827 2 Gear, Spur
16 P26807 2 Disc Replacement Kit
17 P26825 2 Piston
18 P26828 2 O-Ring, Large
19 P26834 2 O-Ring, Small
20 P26821 12 Cap Screw, 12 Pt.
21 P26839 2 Retainer, Bearing
22 P26816 2 Tubing, Brake
23 P26838 4 O-Ring
24 P26873 A/R | Shim-.010"
P26172 A/R | Shim-.011"
P26173 A/R | Shim-.012"
P26166 A/R | Shim-.013"
P26167 A/R | Shim-.014"
P26168 A/R | Shim-.015"
P26874 A/R | Shim -.020"
P26875 A/R | Shim -.030"
25 P26841 2 O-Ring
26 P26813 2 Planetary Ring Gear NOTES:
27 P26179 2 Bearing Cone, Outer © All quantities are for one complete Axle Assembly.
28 P26178 2 Bearing Cup, Outer 2.3
29 P13894 20 Lug Nut
30 P26156 2 Planetary Hub (Includes ltems 31 - 33) 844B S/N 101 THRU 6/98
31 P13888 20 Wheel Stud

WHEEL END ASSEMBLY




[ 24 ]




PART

DESCRIPTION

PART
ITEM NUMBER QTY. DESCRIPTION

ITEM NUMBER QTY.
1 P26806 1
2 P26180 1
3 P26815 1
4 P26803 1
5 P26819 1
6 P26174 1
7 P26818 1
8 P26814 1
9 P26823 1

10 P26833 1
1 P26849 1
12 P26837 1
13 N.S.S. 1
14 P26805 1
15 P26822 1
16 P26832 1
17 P00206 1
18 P01404 1
19 OCom’| A/R
NOTES:

© Obtain Locally.

N.S.S. = Not Sold Separately.

Differential Lock Assembly
(Includes Items 2 - 13)

Switch

Locating Bolt

Jam Nut

Retainer Nut, Spring
Spring

Rod

Oil Seal

Piston

Shift Fork

Bushing

Pin, Shif Fork
Housing, Shifter
Clutch Collar
Retaining Ring
Clutch Collar

Bolt, Hx., 3/8"-16 x 1 1/2"
Flatwasher, 3/8"
Gasket Sealer

2.4

844B S/N 101 THRU

6/98

DIFFERENTIAL LOCK ASSEMBLY







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
P24572 1 Main Case Assembly

1 P24571 1 Main Case

2 P18565 2 Pipe Plug

3 P24542 1 Clamp, Dipstick

4 P24544 1 Dipstick

5 P24540 1 90° Elbow, Male

6 P24545 1 Tube, Dipstick

7 P22788 2 Capscrew

8 P24568 1 Tube, Suction

9 P18677 1 Ball, Steel
10 P24543 1 Clamp, Tube
11 P18567 2 Pipe Plug
12 P24595 1 Capscrew, Socket Hd.
13 P24596 3 Capscrew, Socket Hd.
14 P18573 3 Capscrew, Hx. Hd.
15 P18571 1 Capscrew, Hx. Hd.
16 P22792 1 Capscrew, Hx. Hd.
17 P18580 1 Capscrew, Hx. Hd.
18 P18570 2 Locating Bushing
19 P18568 1 Gasket, Main Case
20 P20863 1 Gasket, Suction Screen
21 P24534 1 Suction Screen
22 P91367 1 Expansion Plug

2.5

844B S/N 101-530

6/98

MAIN CASE ASSEMBLY







PART
ITEM NUMBER QTY. DESCRIPTION

PART

ITEM NUMBER QTY. DESCRIPTION

1 P24570 1 Cover, Output Retainer
2 P18680 1 Qil Seal
3 P20752 1 O-Ring
4 P20753 6 Capscrew
5 P20758 1 Shim Pack
N.S.S. 3 Shim - .005"
N.S.S. 4 Shim - .007"
N.S.S. 4 Shim - .020"
6 P20767 2 Stud
7 P20813 2 Nut
8 P24569 1 Oil Trough
9 P20423 2 Power Pin
10 P20424 1 Qil Seal
11 P24592 2 Capscrew

N.S.S. = Not Sold Separately.

2.6

844B S/N 101-530

6/98

OUTPUT RETAINER ASSEMBLY







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P91322 1 Yoke, Output Shaft
2 P20710 1 Oil Seal
3 P20667 1 Cup, Bearing
4 P20668 1 Cone, Bearing
5 P20690 1 Spacer
6 P20685 2 Snap Ring
7 P24457 1 Bearing
8 P24458 1 Bearing
9 P20686 1 Thrust Washer
10 P20688 1 Thrust Bearing
11 P20658 1 Shift Collar
12 P20659 3 Ball
13 P20728 3 Spring
14 P20656 1 Output Shaft
15 P20722 1 Output Gear
16 P20709 1 Cone, Bearing
17 P20705 1 Cup, Bearing
18 P25407 1 Fork Shaft

2.7

844B S/N 101-530

6/98

OUTPUT SHAFT ASSEMBLY







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
P26890 1 Clutch Assembly - 1st Stage
1 P26887 1 Shaft
2 P20642 1 Gear & Hub
3 P20578 1 Gear & Hub
4 P26886 2 Piston, Clutch
5 P20592 2 Retainer Plate
6 P20599 8 Spring, Belleville
7 P18608 12 Clutch Plate
8 P18609 12 Separator Plate
9 P20605 2 Retaining Ring
10 P18611 2 Snap Ring
11 P26878 2 Seal, Piston
12 P20625 2 Spring Retainer
13 P26876 2 O-Ring
14 P24451 2 Bearing
15 P24450 2 Roller Bearing
16 P26882 3 Ring Seal
17 P18618 2 Retaining Ring
18 P22661 2 Thrust Washer

2.8

844B S/N 101-530

6/98

CLUTCH ASSEMBLY, 1st Stage







PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
P26891 1 Clutch Assembly - 2nd Stage
1 P26888 1 Shaft
2 P26884 1 Gear & Hub
3 P26885 1 Gear & Hub
4 P20591 2 Piston, Clutch
5 P18609 12 Separator Plate
6 P20599 8 Spring, Belleville
7 P20592 2 Retainer Plate, Clutch
8 P18608 12 Clutch Plate
9 P20605 2 Retaining Ring
10 P18611 2 Snap Ring
11 P26878 2 Seal, Piston
12 P20625 2 Spring Retainer
13 P20612 2 O-Ring
14 P24451 1 Bearing
15 P24450 1 Bearing
16 P22741 2 Bearing
17 P20670 1 Bearing
18 P18620 3 Ring Seal
19 P18614 2 Retaining Ring
20 P18618 1 Retaining Ring
21 P22661 2 Thrust Washer

2.9

844B S/N 101-530

6/98

CLUTCH ASSEMBLY, 2nd Stage




2.10




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
P26892 1 Clutch Assembly - 3rd Stage
1 P26889 1 Shaft
2 P20678 1 Gear & Hub
3 P20682 1 Gear, High Range
4 P20683 1 Gear & Hub
5 P18614 2 Retaining Ring
6 P20670 1 Bearing
7 P20591 2 Piston, Clutch
8 P20592 2 Retainer Plate, Clutch
9 P20599 8 Spring, Belleville
10 P18608 10 Clutch Plate
11 P18609 10 Separator Plate
12 P20605 2 Retaining Ring
13 P18611 2 Snap Ring
14 P26878 2 Seal, Piston
15 P20625 2 Spring Retainer
16 P20612 2 O-Ring
17 P24451 1 Bearing
18 P24450 1 Bearing
19 P18620 3 Ring Seal
20 P18618 2 Retaining Ring
21 P24452 1 Bearing
22 P22661 2 Thrust Washer

2.10

844B S/N 101-530

6/98

CLUTCH ASSEMBLY, 3rd Stage




2.11




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
P91301 1 Front Cover Assembly
1 P91304 1 Cover, Oil Passage
2 P18575 7 Capscrew
3 P18526 1 Bearing Retainer
4 P91303 1 Tube, Front Cover
5 P18528 1 Qil Seal
6 P18527 1 Bearing
7 P18524 1 Gear, Input Hub
8 P19444 1 Thrust Washer
9 P91374 6 Capscrew
10 P18517 1 Cover Plate
11 P18516 1 Tube, Stator
12 P24474 2 Ball
13 P91302 1 Housing, Front Cover
14 P18511 1 Retaining Ring
15 P18507 1 Gear
16 P18509 2 Bearing
17 P18510 2 Retaining Ring
18 P91368 2 Plug, Pipe
19 P91305 1 Shaft, Aux. Pump
20 P24563 1 Cover
21 P19759 1 Plug, Pipe
22 P19760 1 Regulator Valve
23 P25443 3 Sleeve
24 P19758 3 Capscrew
*25 P25444 1 Breather

* Not lllustrated.

2.11

844B S/N 101-530

6/98

FRONT COVER ASSEMBLY




2.12




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P26883 1 Ring Seal
2 P26877 1 Snap Ring
3 P26879 1 Bearing
4 P26881 1 Bearing Retainer
5 P18536 3 Capscrew
6 P91316 1 Input Shaft, 24 Teeth

2.12

844B S/N 101-530

6/98

INPUT SHAFT ASSEMBLY




2.13




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
P24530 1 Valve Control Assembly
1 N.S.S. 1 Housing
2 P18675 1 Gasket, Valve Housing
3 P18676 2 Spring, Detent
4 P18677 2 Ball
5 P22796 10 Capscrew
6 P22799 13 Flatwasher
7 P18672 4 Plug, Pipe
8 P18518 3 Capscrew
9 P19825 1 45° Elbow, Pipe
10 P19105 1 Switch, Reverse Alarm
11 P19822 1 Pin
12 P18665 2 Plug
13 P18666 3 O-Ring
14 P19823 1 Stem, Forward - Reverse
15 P18668 2 Oil Seal
16 P18669 1 Roll Pin
17 P24522 1 Stem
18 P18671 1 Plug
19 P18664 1 Dowel Pin
20 P18673 1 Switch, Neutral Safety
21 P18674 A/R | Spacer, Spring
22 P18658 1 Valve, Pump
23 P18656 1 Spring, Accumulator
24 P24527 1 Modulator, Valve
25 P24528 1 Regulator, Valve
26 P24526 1 Cap, Regulator
27 P24599 1 Washer
28 P18659 1 Spring, Pump Valve
29 P18661 1 O-Ring
30 P18660 1 Plug
2.13
844B S/N 101-530 6/98

N.S.S. = Not Sold Separately

VALVE CONTROL ASSEMBLY




2.14




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
P91352 1 Pump Assembly (Includes ltems 1-13)
1 P91353 1 Housing
2" P12009 1 Expansion Plug
3" P24592 1 Capscrew, Hx., 1/2"-13 x 3/4"
4 P19826 2 Bearing
5 P18584 1 Thrust Washer
6 P19827 1 Drive Shaft
7 P22677 1 Key, Woodruff
8 P18587 1 Gerotor
9 P18588 1 Retainer, Pump
10 P12821 6 Capscrew, Hx., 5/16"-18 x 2"
1 P18590 1 Bearing
12 P18591 1 Gear
13 P18592 1 Retaining Ring
14 P18593 1 Gasket
15 P18594 1 O-Ring
16 P18703 4 Starwasher
17 P18595 3 Capscrew, Hx., 3/8"-16 x 2 1/2"
18 P18596 1 Capscrew, Hx., 3/8"-16 x 1 1/4"
19 P18597 1 O-Ring
20 P18598 1 Adaptor Sleeve
21 P18599 1 Spacer, Sleeve
22 P18600 1 Adaptor Plate
23 P18573 4 Capscrew, Hx., 1/2"-13 x 1 1/2"
24 P18572 4 Lockwasher, 1/2"
25 P18602 1 O-Ring
2.14
844B S/N 101-530 6/98

* Not lllustrated.

PUMP ASSEMBLY




2.15




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P22647 1 Drive Plate (Includes item 2)
2 P25406 1 Sleeve Hub
3 P18536 8 Capscrew
4 P18530 8 Lockwasher
5 P18537 8 Washer, Half Round
P22799 8 Washer, Flat
6 P19438 8 Capscrew
2.15
NOTES: 844B S/N 101-530 6/98

O Items 3—6, mount Drive Plate to Converter.

DRIVE PLATE ASSEMBLY




2.16




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
P22803 1 Converter Assembly
1 P22762 1 O-Ring
2 P25414 1 Turbine
3 P25433 1 Impeller
4 P25434 1 Hub, Impeller
5 P22731 1 Cover
6 P25416 2 Clutch Retainer
7 P22756 1 Thrust Bearing
8 P22760 2 Thrust Race
9 P18561 1 Ring Seal
10 P24509 1 Race, Inner
11 P22789 8 Capscrew
12 P18518 12 Capscrew
13 P25430 12 Nut, Hx.
14 P22648 20 Flatwasher
15 P25431 2 Thrust Bearing
16 P25417 4 Thrust Washer
17 P25435 1 Hub, Turbine
18 P25418 1 Stator
19 P22750 1 Bearing
20 P22730 1 Seal
21 P25413 1 Race, Outer
22 P25408 2 Retainer Ring
23 P18549 1 Clutch Sprag

2.16

844B S/N 101-530

6/98

CONVERTER ASSEMBLY




2.17




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P24539 1 Brake Caliper Assembly (Includes Pads)
2 P25075 1 Disc, Brake
3 P25402 1 Mounting Bracket
4 P25424 2 Pin
5 P25403 1 Retainer, Pin
6 P18572 4 Lockwasher
7 P18573 4 Capscrew
8 P25423 1 Clevis Pin
9 P25427 1 Flatwasher
10 P25425 1 Cotter Pin
11 P25404 1 Lever, Disconnect
12 P25426 1 Cotter Pin
13 P24602 2 Spring, Short
14 P24601 1 Spring, Long
15 P26210 1 Brake Pad Kit
16 P25409 1 Yoke Assembly (Includes ltems 17-21)
17 P25410 1 Yoke Flange, Front
18 P18685 1 O-Ring
19 P20427 1 Washer
20 P20428 1 Bolt, Mounting

217

844B S/N 101-530

6/98

PARKING BRAKE & YOKE ASSEMBLY




2.18




PART

PART

ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 OP31701 1 Flex Plate
0P32124 1 Flex Plate
2 OP31700 1 Flex Plate
aP32123 1 Flex Plate
3 ©035049A 1 Centering Sleeve
@35166A 1 Centering Sleeve
4 P32102 1 Torque Converter
5 P04181 4 Bolt, Hex, M10-1.5 x 40mm
6 OP31703 4 Washer, M10
®P32095 4 Flatwasher, M10
7 P04608 4 Lockwasher, M10
8 P31703 4 Washer, M10
9 OP31702 4 Capscrew, Hx., M10 x 16mm
®P32125 4 Capscrew, Hx., M10 x 18mm
2.18
NOTES:
844B S/N 531 THRU 6/98

© For Deere engines only.

® For Cummins engines only.

CONVERTER & FLEX PLATE ASSEMBLY




11 12

10




PART PART

ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION

1 P31706 1 Seal, Shaft

2 P31705 1 Pump

3 P31707 1 O-Ring

4 P31753 1 Oil Baffle

5 P31754 1 O-Ring

6 P31736 1 O-Ring

7 P31755 8 Capscrew, Hx., M8 x 20mm

8 P31756 8 Washer

9 P32076 4 Plug, Hollow Hx.

10 P32018 5 O-Ring

11 P31751 6 Nut, Hx. M10

12 P31745 1 Bracket

13 P31744 1 Breather

14 P31748 3 Capscrew, Hx., M10 x 45mm

15 P31746 3 Capscrew, Hx., M10 x 55mm

16 P31750 3 Capscrew, Hx., M10 x 70mm

17 P31749 2 Capscrew, Hx., M10 x 85mm

18 P31747 17 Capscrew, Hx., M10 x 32mm

19 P32083 1 Cup, Sealing

20 P32077 1 Transmitter, Inductive

21 P31742 2 Plug, Drain

22 P31743 2 O-Ring

23 P31737 1 Housing, Gearbox

24 P31740 3 Capscrew, Socket Hd., M8 x 35mm

25 P31741 5 Cap, Sealing

26 P31752 1 Pin, Dowel

27 P31735 1 Housing

28 P31759 1 Ball

29 P31709 8 O-Ring

30 P31710 8 Washer

31 P31708 8 Capscrew, Socket Hd., M8 x 40mm

2.19

844B S/N 531 THRU

6/98

GEARBOX HOUSING ASSEMBLY




2.20




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P31734 1 Flange, Oil Feed
2 P31711 1 Shaft, Turbine
3 P31732 1 Ring, Snap
4 P31733 2 Ring, Piston
5 P31716 A/R | Washer, 0.50 mm Thick (.0197 in.)
P31717 A/R | Washer, 0.60 mm Thick (.0236 in.)
P31726 A/R | Washer, 0.65 mm Thick (.0256 in.)
P31718 A/R | Washer, 0.70 mm Thick (.0275 in.)
P31727 A/R | Washer, 0.75 mm Thick (.0295 in.)
P31719 A/R | Washer, 0.80 mm Thick (.0315in.)
P31728 A/R | Washer, 0.85 mm Thick (.0335 in.)
P31720 A/R | Washer, 0.90 mm Thick (.0354 in.)
P31729 A/R | Washer, 0.95 mm Thick (.0374 in.)
P31721 A/R | Washer, 1.00 mm Thick (.0394 in.)
P31730 A/R | Washer, 1.05 mm Thick (.0413in.)
P31722 A/R | Washer, 1.10 mm Thick (.0433in.)
P31731 A/R | Washer, 1.15 mm Thick (.0453in.)
P31715 A/R | Washer, 1.20 mm Thick (.0472in.)
P31723 A/R | Washer, 1.30 mm Thick (.0512in.)
P31724 A/R | Washer, 1.40 mm Thick (.0551 in.)
P31725 A/R | Washer, 1.50 mm Thick (.0590 in.)
6 P31712 1 Bearing, Roller
7 P31713 1 Gear, Input
8 P31714 1 Bearing, Roller
9 P32113 2 Bearing, Roller
10 P32114 A/R | Bushing, 7.20mm Thick (.2835 in.)
P32115 A/R | Bushing, 7.25mm Thick (.2855 in.)
P32116 A/R | Bushing, 7.30mm Thick (.2874 in.)
P32117 A/R | Bushing, 7.35mm Thick (.2894 in.)
P32118 A/R | Bushing, 7.40mm Thick (.2914 in.)
P32119 A/R | Bushing, 7.45mm Thick (.2933in.)
P32120 A/R | Bushing, 7.50mm Thick (.2953 in.)
P32121 A/R | Bushing, 7.55mm Thick (.2973in.)
P32122 A/R | Bushing, 7.60mm Thick (.2993 in.)
11 P32111 1 Idler Gear
12 P32110 1 Axle
13 P32112 1 Hexagon Screw, M12 x 115mm

2.20

844B S/N 531 THRU

6/98

INPUT GROUP & LAYSHAFT ASSEMBLY




2.21




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION

1 P31847 5 Disc, Inner Clutch, 2.0 mm Thick (.0787 in.) P31796 A/R | Shim, 1.55 mm Thick (.0610 in.)

2 P31848 2 Disc, Inner Clutch, 1.5 mm Thick (.0590 in.) P31797 A/R | Shim, 1.60 mm Thick (.0630 in.)

3 P31847 A/R | Disc, Inner Clutch, 2.0 mm Thick (.0787 in.) P31798 A/R | Shim, 1.65 mm Thick (.0649 in.)
P31848 A/R | Disc, Inner Clutch, 1.5 mm Thick (.0590 in.) P31799 A/R | Shim, 1.70 mm Thick (.0669 in.)
P31849 A/R | Disc, Inner Clutch, 2.5 mm Thick (.0984 in.) P31800 A/R | Shim, 1.75 mm Thick (.0689 in.)
P31851 1 Disc, Outer Clutch P31801 A/R | Shim, 1.80 mm Thick (.0708 in.)

4 P31850 8 Disc, Outer Clutch P31802 A/R | Shim, 1.85 mm Thick (.0728 in.)

5 P31788 3 Ring, Piston P31803 A/R | Shim, 1.90 mm Thick (.0748 in.)

6 P31763 A/R | Shim, 0.90 mm Thick (.0354 in.) P31804 A/R | Shim, 1.95 mm Thick (.0768 in.)

7 P31764 A/R | Shim, 0.95 mm Thick (.0374 in.) P31805 A/R | Shim, 2.00 mm Thick (.0787 in.)
P31765 A/R | Shim, 1.00 mm Thick (.0394 in.) P31806 A/R | Shim, 2.05 mm Thick (.0807 in.)
P31766 A/R | Shim, 1.05 mm Thick (.0413in.) P31807 A/R | Shim, 2.10 mm Thick (.0827 in.)
P31767 A/R | Shim, 1.10 mm Thick (.0433in.) P31808 A/R | Shim, 2.15 mm Thick (.0846 in.)
P31768 A/R | Shim, 1.15 mm Thick (.0453 in.) P31809 A/R | Shim, 2.20 mm Thick (.0866 in.)
P31769 A/R | Shim, 1.20 mm Thick (.0472in.) P31810 A/R | Shim, 2.25 mm Thick (.0886 in.)
P31770 A/R | Shim, 1.25 mm Thick (.0492 in.) P31811 A/R | Shim, 2.30 mm Thick (.0905 in.)
P31771 A/R | Shim, 1.30 mm Thick (.0512in.) P31812 A/R | Shim, 2.35 mm Thick (.0925 in.)
P31772 A/R | Shim, 1.35 mm Thick (.0531 in.) P31813 A/R | Shim, 2.40 mm Thick (.0945 in.)
P31773 A/R | Shim, 1.40 mm Thick (.0551 in.) P31814 A/R | Shim, 2.45 mm Thick (.0964 in.)
P31774 A/R | Shim, 1.45 mm Thick (.0571 in.) P31815 A/R | Shim, 2.50 mm Thick (.0984 in.)
P31775 A/R | Shim, 1.50 mm Thick (.0590 in.) P31816 A/R | Shim, 2.55 mm Thick (.1004 in.)
P31776 A/R | Shim, 1.55 mm Thick (.0610in.) P31817 A/R | Shim, 2.60 mm Thick (.1023in.)
P31777 A/R | Shim, 1.60 mm Thick (.0630 in.) P31818 A/R | Shim, 2.65 mm Thick (.1043in.)
P31778 A/R | Shim, 1.65 mm Thick (.0649 in.) P31819 A/R | Shim, 2.70 mm Thick (.1063 in.)
P31779 A/R | Shim, 1.70 mm Thick (.0669 in.) P31820 A/R | Shim, 2.75 mm Thick (.1082 in.)
P31780 A/R | Shim, 1.75 mm Thick (.0689 in.) P31821 A/R | Shim, 2.80 mm Thick (.1102in.)
P31781 A/R | Shim, 1.80 mm Thick (.0708 in.) 12 P31822 1 Bushing
P31782 A/R | Shim, 1.85 mm Thick (.0728in.) 13 P31823 1 Gear, Spur
P31783 A/R | Shim, 1.90 mm Thick (.0748in.) 14 P31824 1 Bearing, Ball
P31784 A/R | Shim, 1.95 mm Thick (.0768 in.) 15 P31825 10 | Spring, Cup
P31785 A/R | Shim, 2.00 mm Thick (.0787 in.) 16 P31761 2 Ball
P31786 A/R | Shim, 2.05 mm Thick (.0807 in.) 17 P31760 1 Shaft
P31787 A/R | Shim, 2.10 mm Thick (.0827 in.) 18 P31832 1 Ring, Snap

8 P31762 1 Bearing, Ball 19 P31826 2 Ring, Snap

9 P31789 1 Ring, Retaining 20 P31827 2 Shim, End

10 P31790 1 Bearing, Ball 21 P31830 2 Piston
11 P31791 A/R | Shim, 1.30 mm Thick (.0512in.) 22 P31829 2 O-Ring

P31792 | A/R | Shim, 1.35 mm Thick (.0531 in.) 23 | P31828 2 | o-Ring 2.21
P31793 A/R | Shim, 1.40 mm Thick (.0551 in.)
P31794 | A/R | Shim, 1.45 mm Thick (.0571 in.) 844B S/N 531 THRU 6/98
P31795 A/R | Shim, 1.50 mm Thick (.0590 in.) CLUTCH ASSEMBLY, FORWARD & 1st GEAR PAGE 1 of 2




2.21




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION

24 P31831 1 Carrier, Disc

25 P31840 1 Ring, Retaining

26 P31834 A/R | Shim, 0.8 mm Thick (.0315in.)
P31835 A/R | Shim, 0.9 mm Thick (.0354 in.)
P31836 A/R | Shim, 1.0 mm Thick (.0394 in.)
P31837 A/R | Shim, 1.1 mm Thick (.0433in.)
P31838 A/R | Shim, 1.2 mm Thick (.0472in.)
P31839 A/R | Shim, 1.3 mm Thick (.0512in.)

27 P31833 1 Bearing, Ball

28 P31843 1 Gear, Spur

29 P31842 2 Bushing

30 P31844 1 Ring, Internal

31 P31841 1 Needle Cage

32 P31845 1 Ring, Retaining

33 P31846 1 Bearing, Ball

34 P31850 6 Outer Clutch

35 P31851 1 Outer Clutch

36 P31847 3 Inner Clutch, 2.0 mm Thick (.0787 in.)

37 P31847 A/R | Inner Clutch, 2.0 mm Thick (.0787 in.)
P31848 A/R | Inner Clutch, 1.5 mm Thick (.0590 in.)
P31849 A/R | Inner Clutch, 2.5 mm Thick (.0984 in.)

38 P31848 2 Inner Clutch, 1.5 mm Thick (.0590 in.)

2.21

844B S/N 531 THRU

6/98

CLUTCH ASSEMBLY, FORWARD & 1st GEAR

PAGE 2 of 2




—1

|

|

|

|
J
222




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION

1 P31847 5 Disc, Inner Clutch, 2.0 mm Thick (.0787 in.) 8 P31789 1 Ring, Retaining

2 P31848 2 Disc, Inner Clutch, 1.5 mm Thick (.0590 in.) 9 P31853 1 Bearing, Roller

3 P31847 A/R | Disc, Inner Clutch, 2.0 mm Thick (.0787 in.) 10 P31714 1 Bearing, Roller
P31848 A/R | Disc, Inner Clutch, 1.5 mm Thick (.0590 in.) 11 P31791 A/R | Shim, 1.30 mm Thick (.0512in.)
P31849 A/R | Disc, Inner Clutch, 2.5 mm Thick (.0984 in.) P31792 A/R | Shim, 1.35 mm Thick (.0531 in.)

4 P31851 1 Disc, Outer Clutch P31793 A/R | Shim, 1.40 mm Thick (.0551 in.)

5 P31850 8 Disc, Outer Clutch P31794 A/R | Shim, 1.45 mm Thick (.0571 in.)

6 P31788 3 Ring, Piston P31795 A/R | Shim, 1.50 mm Thick (.0590 in.)

7 P31854 A/R | Washer, 0.80 mm Thick (.0315in.) P31796 A/R | Shim, 1.55 mm Thick (.0610in.)
P31855 A/R | Washer, 0.85 mm Thick (.0335in.) P31797 A/R | Shim, 1.60 mm Thick (.0630 in.)
P31856 A/R | Washer, 0.90 mm Thick (.0354 in.) P31798 A/R | Shim, 1.65 mm Thick (.0649 in.)
P31857 A/R | Washer, 0.95 mm Thick (.0374 in.) P31799 A/R | Shim, 1.70 mm Thick (.0669 in.)
P31858 A/R | Washer, 1.00 mm Thick (.0394 in.) P31800 A/R | Shim, 1.75 mm Thick (.0689 in.)
P31859 A/R | Washer, 1.05 mm Thick (.0413in.) P31801 A/R | Shim, 1.80 mm Thick (.0708 in.)
P31860 A/R | Washer, 1.10 mm Thick (.0433in.) P31802 A/R | Shim, 1.85 mm Thick (.0728 in.)
P31861 A/R | Washer, 1.15 mm Thick (.0453 in.) P31803 A/R | Shim, 1.90 mm Thick (.0748 in.)
P31862 A/R | Washer, 1.20 mm Thick (.0472in.) P31804 A/R | Shim, 1.95 mm Thick (.0768 in.)
P31863 A/R | Washer, 1.25 mm Thick (.0492 in.) P31805 A/R | Shim, 2.00 mm Thick (.0787 in.)
P31864 A/R | Washer, 1.30 mm Thick (.0512in.) P31806 A/R | Shim, 2.05 mm Thick (.0807 in.)
P31865 A/R | Washer, 1.35 mm Thick (.0531 in.) P31807 A/R | Shim, 2.10 mm Thick (.0827 in.)
P31866 A/R | Washer, 1.40 mm Thick (.0551 in.) P31808 A/R | Shim, 2.15 mm Thick (.0846 in.)
P31867 A/R | Washer, 1.45 mm Thick (.0571 in.) P31809 A/R | Shim, 2.20 mm Thick (.0866 in.)
P31868 A/R | Washer, 1.50 mm Thick (.0590 in.) P31810 A/R | Shim, 2.25 mm Thick (.0886 in.)
P31869 A/R | Washer, 1.55 mm Thick (.0610 in.) P31811 A/R | Shim, 2.30 mm Thick (.0905 in.)
P31870 A/R | Washer, 1.60 mm Thick (.0630 in.) P31812 A/R | Shim, 2.35 mm Thick (.0925 in.)
P31871 A/R | Washer, 1.65 mm Thick (.0649 in.) P31813 A/R | Shim, 2.40 mm Thick (.0945 in.)
P31872 A/R | Washer, 1.70 mm Thick (.0669 in.) P31814 A/R | Shim, 2.45 mm Thick (.0964 in.)
P31873 A/R | Washer, 1.75 mm Thick (.0689 in.) P31815 A/R | Shim, 2.50 mm Thick (.0984 in.)
P31874 A/R | Washer, 1.80 mm Thick (.0708 in.) P31816 A/R | Shim, 2.55 mm Thick (.1004 in.)
P31875 A/R | Washer, 1.85 mm Thick (.0728 in.) P31817 A/R | Shim, 2.60 mm Thick (.1023in.)
P31876 A/R | Washer, 1.90 mm Thick (.0748 in.) P31818 A/R | Shim, 2.65 mm Thick (.1043in.)
P31877 A/R | Washer, 1.95 mm Thick (.0768 in.) P31819 A/R | Shim, 2.70 mm Thick (.1063in.)
P31878 A/R | Washer, 2.00 mm Thick (.0787 in.) P31820 A/R | Shim, 2.75 mm Thick (.1082 in.)
P31879 A/R | Washer, 2.05 mm Thick (.0807 in.) P31821 A/R | Shim, 2.80 mm Thick (.1102 in.)
P31880 A/R | Washer, 2.10 mm Thick (.0827 in.) 12 P31887 1 Bushing
P31881 A/R | Washer, 2.15 mm Thick (.0846 in.) 13 P31889 1 Gear, Spur
P31882 A/R | Washer, 2.20 mm Thick (.0866 in.) 14 P31888 2 Bearing, Roller
P31883 | A/R | Washer, 2.25 mm Thick (.0886 in.) 15 P31805 2 | shim 2.22
P31884 A/R | Washer, 2.30 mm Thick (.0905 in.)
P31885 | A/R | Washer, 2.35 mm Thick (.0925 in.) 844B S/N 531 THRU 6/98
P31886 A/R | Washer, 2.40 mm Thick (.0945 in.) CLUTCH ASSEMBLY, REVERSE & 2nd GEAR PAGE 1 of 2




—1

|

|

|

|
J
222




PART

PART

ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
16 P31825 10 Spring, Cup
17 P31761 2 Ball
18 P31852 1 Shaft
19 P31832 1 Ring, Snap
20 P31826 2 Ring, Snap
21 P31827 2 Shim, End
22 P31830 2 Piston
23 P31829 2 O-Ring
24 P31828 2 O-Ring
25 P31831 1 Carrier, Disc
26 P31890 1 Gear, Spur
27 P31893 A/R | Shim, 1.00 mm Thick (.0394 in.)
P31894 A/R | Shim, 1.05 mm Thick (.0413in.)
P31895 A/R | Shim, 1.10 mm Thick (.0433in.)
P31896 A/R | Shim, 1.15 mm Thick (.0453in.)
P31897 A/R | Shim, 1.20 mm Thick (.0472in.)
P31898 A/R | Shim, 1.25 mm Thick (.0492 in.)
P31899 A/R | Shim, 1.30 mm Thick (.0512in.)
P31900 A/R | Shim, 1.35 mm Thick (.0531 in.)
P31901 A/R | Shim, 1.40 mm Thick (.0551 in.)
P31902 A/R | Shim, 1.45 mm Thick (.0571 in.)
P31903 A/R | Shim, 1.50 mm Thick (.0590 in.)
P31904 A/R | Shim, 1.55 mm Thick (.0610in.)
P31905 A/R | Shim, 1.60 mm Thick (.0630 in.)
P31906 A/R | Shim, 1.65 mm Thick (.0649 in.)
P31907 A/R | Shim, 1.70 mm Thick (.0669 in.)
P31908 A/R | Shim, 1.75 mm Thick (.0689 in.)
P31909 A/R | Shim, 1.80 mm Thick (.0708 in.)
28 P31891 1 Bearing, Roller
29 P31892 1 Bearing, Roller
30 P31910 1 Nut, Slotted
31 P31850 6 Disc, Outer Clutch
32 P31851 1 Disc, Outer Clutch
33 P31847 3 Disc, Inner Clutch, 2.0 mm Thick (.0787 in.)
34 P31847 A/R | Disc, Inner Clutch, 2.0 mm Thick (.0787 in.)
P31848 A/R | Disc, Inner Clutch, 1.5 mm Thick (.0590 in.)
P31849 A/R | Disc, Inner Clutch, 2.5 mm Thick (.0984 in.)
35 P31848 2 | Disc, Inner Clutch, 1.5 mm Thick (.0590 in.) 2.22
844B S/N 531 THRU 6/98
CLUTCH ASSEMBLY, REVERSE & 2nd GEAR PAGE 2 of 2




223




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P31788 3 Ring, Piston 12 P31916 1 Carrier, Disc
2 P31789 1 Ring, Retaining 13 P31828 1 O-Ring
3 P31912 1 Bearing, Ball 14 P31829 1 O-Ring
4 P31913 1 Ring, Snap 15 P31830 1 Piston
5 P31740 2 Capscrew, Socket Hd., M8 x 35mm 16 P31851 1 Disc, Outer Clutch
6 P31914 1 Washer 17 P31850 6 Disc, Outer Clutch
7 P31915 1 Bushing 18 P31847 3 Disc, Inner Clutch, 2.0 mm Thick (.0787 in.)
8 P31791 A/R | Shim, 1.30 mm Thick (.0512in.) 19 P31847 A/R | Disc, Inner Clutch, 2.0 mm Thick (.0787 in.)
P31792 A/R | Shim, 1.35 mm Thick (.0531 in.) P31848 A/R | Disc, Inner Clutch, 1.5 mm Thick (.0590 in.)
P31793 A/R | Shim, 1.40 mm Thick (.0551 in.) P31849 A/R | Disc, Inner Clutch, 2.5 mm Thick (.0984 in.)
P31794 A/R | Shim, 1.45 mm Thick (.0571 in.) 20 P31848 2 Disc, Inner Clutch, 1.5 mm Thick (.0590 in.)
P31795 A/R | Shim, 1.50 mm Thick (.0590 in.) 21 P31827 1 Shim, End
P31796 A/R | Shim, 1.55 mm Thick (.0610in.) 22 P31826 1 Ring, Snap
P31797 A/R | Shim, 1.60 mm Thick (.0630 in.) 23 P31825 5 Spring, Cup
P31798 A/R | Shim, 1.65 mm Thick (.0649 in.) 24 P31919 A/R | Shim, 3.40 mm Thick (1.338in.)
P31799 A/R | Shim, 1.70 mm Thick (.0669 in.) P31920 A/R | Shim, 1.60 mm Thick (.0630 in.)
P31800 A/R | Shim, 1.75 mm Thick (.0689 in.) 25 P31921 2 Ring, Retaining
P31801 A/R | Shim, 1.80 mm Thick (.0708 in.) 26 P31918 1 Cage, Roller
P31802 A/R | Shim, 1.85 mm Thick (.0728 in.) 27 P31922 2 Washer, Thrust
P31803 A/R | Shim, 1.90 mm Thick (.0748 in.) 28 P31950 1 Cage, Needle
P31804 A/R | Shim, 1.95 mm Thick (.0768 in.) 29 P31951 1 Shim
P31805 A/R | Shim, 2.00 mm Thick (.0787 in.) 30 P31952 1 Ring, Retaining
P31806 A/R | Shim, 2.05 mm Thick (.0807 in.) 31 P31917 1 Gear, Spur
P31807 A/R | Shim, 2.10 mm Thick (.0827 in.) 32 P31928 1 Ring, Retaining
P31808 A/R | Shim, 2.15 mm Thick (.0846 in.) 33 P31929 A/R | Washer, 1.00 mm Thick (.0394 in.)
P31809 A/R | Shim, 2.20 mm Thick (.0866 in.) P31930 A/R | Washer, 1.05 mm Thick (.0413in.)
P31810 A/R | Shim, 2.25 mm Thick (.0886 in.) P31931 A/R | Washer, 1.10 mm Thick (.0433in.)
P31811 A/R | Shim, 2.30 mm Thick (.0905 in.) P31932 A/R | Washer, 1.15 mm Thick (.0453 in.)
P31812 A/R | Shim, 2.35 mm Thick (.0925 in.) P31933 A/R | Washer, 1.20 mm Thick (.0472in.)
P31813 A/R | Shim, 2.40 mm Thick (.0945 in.) P31934 A/R | Washer, 1.25 mm Thick (.0492 in.)
P31814 A/R | Shim, 2.45 mm Thick (.0964 in.) P31935 A/R | Washer, 1.30 mm Thick (.0512in.)
P31815 A/R | Shim, 2.50 mm Thick (.0984 in.) P31936 A/R | Washer, 1.35 mm Thick (.0531 in.)
P31816 A/R | Shim, 2.55 mm Thick (.1004 in.) P31937 A/R | Washer, 1.40 mm Thick (.0551 in.)
P31817 A/R | Shim, 2.60 mm Thick (.1023in.) 34 P31927 1 Bearing, Roller
P31818 A/R | Shim, 2.65 mm Thick (.1043in.)
P31819 A/R | Shim, 2.70 mm Thick (.1063in.)
P31820 A/R | Shim, 2.75 mm Thick (.1082in.)
P31821 | A/R | Shim, 2.80 mm Thick (.1102n.) 2.23
9 P31761 2 Ball
10 P31911 1 Shaft 844B S/N 531 THRU 6/98
1 P31832 1 | Ring, Snap CLUTCH ASSEMBLY, 3rd GEAR PAGE 1 of 2




223




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION

35 P31938 A/R | Shim, 0.80 mm Thick (.0315in.)

P31939 A/R | Shim, 0.85 mm Thick (.0335in.)

P31940 A/R | Shim, 0.90 mm Thick (.0354 in.)

P31941 A/R | Shim, 0.95 mm Thick (.0374 in.)

P31942 A/R | Shim, 1.00 mm Thick (.0394 in.)

P31943 A/R | Shim, 1.05 mm Thick (.0413in.)

P31944 A/R | Shim, 1.10 mm Thick (.0433in.)

P31945 A/R | Shim, 1.15 mm Thick (.0453in.)

P31946 A/R | Shim, 1.20 mm Thick (.0472in.)

P31947 A/R | Shim, 1.25 mm Thick (.0492 in.)

P31948 A/R | Shim, 1.30 mm Thick (.0512in.)
36 P31949 1 Ring, Retaining

2.23

844B S/N 531 THRU

6/98

CLUTCH ASSEMBLY, 3rd GEAR

PAGE 2 of 2




2.24




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
1 P31847 3 Disc, Inner Clutch, 2.0 mm Thick (.0787 in.) P31807 A/R | Shim, 2.10 mm Thick (.0827 in.)
2 P31848 2 Disc, Inner Clutch, 1.5 mm Thick (.0590 in.) P31808 A/R | Shim, 2.15 mm Thick (.0846 in.)
3 P31847 A/R | Disc, Inner Clutch, 2.0 mm Thick (.0787 in.) P31809 A/R | Shim, 2.20 mm Thick (.0866 in.)
P31848 A/R | Disc, Inner Clutch, 1.5 mm Thick (.0590 in.) P31810 A/R | Shim, 2.25 mm Thick (.0886 in.)
P31849 A/R | Disc, Inner Clutch, 2.5 mm Thick (.0984 in.) P31811 A/R | Shim, 2.30 mm Thick (.0905 in.)
4 P31851 1 Disc, Outer Clutch P31812 A/R | Shim, 2.35 mm Thick (.0925 in.)
5 P31850 6 Disc, Outer Clutch P31813 A/R | Shim, 2.40 mm Thick (.0945 in.)
6 P31788 3 Ring, Piston P31814 A/R | Shim, 2.45 mm Thick (.0964 in.)
7 P31789 1 Ring, Retaining P31815 A/R | Shim, 2.50 mm Thick (.0984 in.)
8 P31912 1 Bearing, Ball P31816 A/R | Shim, 2.55 mm Thick (.1004 in.)
9 P31913 3 Ring, Snap P31817 A/R | Shim, 2.60 mm Thick (.1023in.)
10 P31740 2 Capscrew, Socket Hd. M8 x 35mm P31818 A/R | Shim, 2.65 mm Thick (.1043in.)
11 P31914 1 Washer P31819 A/R | Shim, 2.70 mm Thick (.1063in.)
12 P32105 1 Ring, Internal P31820 A/R | Shim, 2.75 mm Thick (.1082in.)
13 P32104 1 Needle Cage P31821 A/R | Shim, 2.80 mm Thick (.1102in.)
14 P32106 1 Bushing 20 P31825 10 Spring, Cup
15 P32103 1 Gear, Spur 21 P31761 2 Ball
16 P31824 1 Bearing, Ball 22 P31911 1 Shaft
17 P31834 A/R | Shim, 0.80 mm Thick (.0315in.) 23 P31832 1 Ring, Snap
P31835 A/R | Shim, 0.90 mm Thick (.0354 in.) 24 P31826 2 Ring, Snap
P31836 A/R | Shim, 1.00 mm Thick (.0394 in.) 25 P31827 2 Shim, End
P31837 A/R | Shim, 1.10 mm Thick (.0433in.) 26 P31830 2 Piston
P31838 A/R | Shim, 1.20 mm Thick (.0472in.) 27 P31829 2 O-Ring
P31839 A/R | Shim, 1.30 mm Thick (.0512in.) 28 P31828 2 O-Ring
18 P32107 1 Retaining, Ring 29 P31916 1 Carrier, Disc
19 P31791 A/R | Shim, 1.30 mm Thick (.0512in.) 30 P31919 A/R | Shim, 3.40 mm Thick (.1339in.)
P31792 A/R | Shim, 1.35 mm Thick (.0531 in.) P31920 A/R | Shim, 1.60 mm Thick (.0630 in.)
P31793 A/R | Shim, 1.40 mm Thick (.0551 in.) 31 P31921 2 Ring, Retaining
P31794 A/R | Shim, 1.45 mm Thick (.0571 in.) 32 P31922 2 Washer, Thrust
P31795 A/R | Shim, 1.50 mm Thick (.0590 in.)
P31796 A/R | Shim, 1.55 mm Thick (.0610 in.)
P31797 A/R | Shim, 1.60 mm Thick (.0630 in.)
P31798 A/R | Shim, 1.65 mm Thick (.0649 in.)
P31799 A/R | Shim, 1.70 mm Thick (.0669 in.)
P31800 A/R | Shim, 1.75 mm Thick (.0689 in.)
P31801 A/R | Shim, 1.80 mm Thick (.0708 in.)
P31802 A/R | Shim, 1.85 mm Thick (.0728in.)
P31803 | A/R | Shim, 1.90 mm Thick (.0748 in.) 2.24
P31804 A/R | Shim, 1.95 mm Thick (.0768 in.)
P31805 | A/R | Shim, 2.00 mm Thick (.0787in.) 844B S/N 531 THRU 6/98
P31806 A/R | Shim, 2.05 mm Thick (.0807 in.) CLUTCH ASSEMBLY, 4th GEAR PAGE 1 of 2




2.24




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
35 P31929 A/R | Washer, 1.00 mm Thick (.0394 in.)
P31930 A/R | Washer, 1.05 mm Thick (.0413in.)
P31931 A/R | Washer, 1.10 mm Thick (.0433in.)
P31932 A/R | Washer, 1.15 mm Thick (.0453 in.)
P31933 A/R | Washer, 1.20 mm Thick (.0472in.)
P31934 A/R | Washer, 1.25 mm Thick (.0492 in.)
P31935 A/R | Washer, 1.30 mm Thick (.0512in.)
P31936 A/R | Washer, 1.35 mm Thick (.0531 in.)
P31937 A/R | Washer, 1.40 mm Thick (.0551 in.)
36 P31927 1 Bearing, Roller
37 P31938 A/R | Shim, 0.80 mm Thick (.0315in.)
P31939 A/R | Shim, 0.85 mm Thick (.0335in.)
P31940 A/R | Shim, 0.90 mm Thick (.0354 in.)
P31941 A/R | Shim, 0.95 mm Thick (.0374in.)
P31942 A/R | Shim, 1.00 mm Thick (.0394 in.)
P31943 A/R | Shim, 1.05 mm Thick (.0413in.)
P31944 A/R | Shim, 1.10 mm Thick (.0433in.)
P31945 A/R | Shim, 1.15 mm Thick (.0453in.)
P31946 A/R | Shim, 1.20 mm Thick (.0472in.)
P31947 A/R | Shim, 1.25 mm Thick (.0492 in.)
P31948 A/R | Shim, 1.30 mm Thick (.0512in.)
38 P31949 1 Ring, Retaining
39 P31850 6 Disc, Inner Clutch
40 P31851 1 Disc, Inner Clutch
4 P31847 3 Disc, Inner Clutch, 2.0 mm Thick (.0787 in.)
42 P31847 A/R | Disc, Inner Clutch, 2.0 mm Thick (.0787 in.)
P31848 A/R | Disc, Inner Clutch, 1.5 mm Thick (.0590 in.)
P31849 A/R | Disc, Inner Clutch, 2.5 mm Thick (.0984 in.)
43 P31848 2 Disc, Inner Clutch, 1.5 mm Thick (.0590 in.)

2.24

844B S/N 531 THRU

6/98

CLUTCH ASSEMBLY, 4th GEAR

PAGE 2 of 2




225




PART PART
ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION

1 P31739 1 Shield, Plate

2 P31954 1 Gear, Output

3 P31738 1 Cover, Output Gear

4 P31958 2 Washer, Tab

5 P31959 4 Capscrew, Hx., M8 x 25mm

6 P31957 2 Washer

7 P31956 1 Flange, Input

8 P31977 2 Seal, Shaft

9 P31955 1 Bearing, Ball

10 P31953 1 Shaft, Output

11 P31961 2 Ring, Retaining

12 P31960 1 Bearing, Ball

13 P31962 A/R | Shim, 1.00 mm Thick (.0394 in.)
P31963 A/R | Shim, 1.05 mm Thick (.0413in.)
P31964 A/R | Shim, 1.10 mm Thick (.0433in.)
P31965 A/R | Shim, 1.15 mm Thick (.0453in.)
P31966 A/R | Shim, 1.20 mm Thick (.0472in.)
P31967 A/R | Shim, 1.25 mm Thick (.0492 in.)
P31968 A/R | Shim, 1.30 mm Thick (.0512in.)
P31969 A/R | Shim, 1.35 mm Thick (.0531 in.)
P31970 A/R | Shim, 1.40 mm Thick (.0551 in.)
P31971 A/R | Shim, 1.45 mm Thick (.0571 in.)
P31972 A/R | Shim, 1.50 mm Thick (.0590 in.)
P31973 A/R | Shim, 1.55 mm Thick (.0610in.)
P31974 A/R | Shim, 1.60 mm Thick (.0630 in.)
P31975 A/R | Shim, 1.65 mm Thick (.0649 in.)
P31976 A/R | Shim, 1.70 mm Thick (.0669 in.)

2.25

844B S/N 531 THRU

6/98

OUTPUT GROUP ASSEMBLY




2.26

—/W"In R m ——— \

?;4 ? /)p -




PART

PART

ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION

1 P31989 1 Shaft, Central

2 P31733 1 Ring, Piston

3 P31845 2 Ring, Retaining

4 P31991 1 Bearing, Ball

5 P31992 A/R | Shim, 1.00 mm Thick (.0394 in.)
P31993 A/R | Shim, 1.05 mm Thick (.0413in.)
P31994 A/R | Shim, 1.10 mm Thick (.0433in.)
P31995 A/R | Shim, 1.15 mm Thick (.0453in.)
P31996 A/R | Shim, 1.20 mm Thick (.0472in.)
P31997 A/R | Shim, 1.25 mm Thick (.0492 in.)
P31998 A/R | Shim, 1.30 mm Thick (.0512in.)
P31999 A/R | Shim, 1.35 mm Thick (.0531 in.)
P32000 A/R | Shim, 1.40 mm Thick (.0551 in.)
P32001 A/R | Shim, 1.45 mm Thick (.0571 in.)
P32002 A/R | Shim, 1.50 mm Thick (.0590 in.)
P32003 A/R | Shim, 1.55 mm Thick (.0610 in.)
P32004 A/R | Shim, 1.60 mm Thick (.0630 in.)

6 P32005 1 Ring, Retaining

7 P31990 1 Bushing

8 P31926 1 Filter

9 P31925 2 O-Ring

10 P31923 1 Fixture, Holding

11 P04866 2 Capscrew, Socket Hd., M8 x 60mm

12 P31924 1 Cover

13 P04114 4 Capscrew, Hx., M8 x 75mm

2.26

844B S/N 531 THRU

6/98

POWER TAKE-OFF & FILTER ASSEMBLY




O
Aun

9

gaf V6aa0000

S O
-
== =
/

o o oo/
o) 1800 S0y

= 4
o ”«.O £ o)
80 809030 3 ) /

o o O}

wad;aa 344
—0

227




PART PART

ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION

1 P32074 1 Valve Insert

2 P32075 1 Spring, Compression

3 P32071 1 Ball

4 P32011 1 Gasket

5 P32012 1 Plate, Cover

6 P32013 1 Gasket

7 P31710 17 Washer

8 P32016 1 Capscrew, Socket Hd., M8 x 85mm

9 P32014 16 Capscrew, Socket Hd., M8 x 65mm

10 P32023 1 Spring, Compression

11 P32022 2 Washer

12 P32021 1 Spool, Valve

13 P32024 1 Plug, Screw

14 P32025 1 O-Ring

15 P32019 1 Adapter

16 P32020 1 O-Ring

17 P32017 1 Plug, Screw

18 P31709 1 O-Ring

19 P32010 11 Capscrew, Socket Hd., M8 x 35mm

20 P31710 11 Washer

21 P32009 1 Plate, Duct

22 P32008 1 Gasket

23 P32007 1 Plate, Cover

24 P32006 1 Gasket

2.27

844B S/N 531 THRU

6/98

GEARSHIFT SYSTEM ASSEMBLY




26

28

30

228

31

T

29




PART PART

ITEM NUMBER QTY. DESCRIPTION ITEM NUMBER QTY. DESCRIPTION
37728X 1 Control Valve Assembly - 4 Speed P32032 A/R | Orifice, .70mm (.0275in.)
(Includes ltems 1-45) P32033 A/R | Orifice, .75mm (.0296 in.)
P32034 A/R | Orifice, .80mm (.0315in.)
1 P32070 1 Bracket, Clamp P32035 A/R | Orifice, .85mm (.0335in.)
2 P32068 1 Cover P32036 A/R | Orifice, .90mm (.0354 in.)
3 P32069 1 O-Ring 36 P32037 1 O-Ring
4 P32050 2 Piston 37 P31709 9 O-Ring
5 P32049 2 Spring, Compression 38 P32017 8 Plug, Screw
6 P32048 1 Plate, Stop <ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>